28564-G01

[EZG0O]

a ISR Company

SERVICE PARTS MANUAL

ELECTRIC & PRECISION DRIVE SYSTEM™™
PERSONAL VEHICLES & FLEET GOLF CARS

MODEL YEAR: 2000
REVISED: 9/2000



SERVICE PARTS MANUAL

ELECTRIC &
PRECISION DRIVE SYSTEM™
PERSONAL VEHICLES

& FLEET GOLF CARS

VEHICLES

FREEDOM

PDS FREEDOM

FLEET GOLF CAR

PDS FLEET GOLF CAR
SHUTTLE 2+2

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



I NOTES |

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



I GENERAL INDEX |

SECTION Page No.

How 1o use the E-Z-GO Service Parts ManUAaL............oooveiiiiiieeieeeeececeeesesesesse s e s et e eseerereressesessesesessasasassanans vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
L = To b= I = o PP PP A-1
¢ ACCEIEIatOr PEAAL.......i et e e s A-2
BATTERY CHARGER
* PowerWise™ Battery Charger, PowerWise™ + Battery Charger.........coocooe i B-1
o Lester Battery Chargers ... ettt e e s s et B-9
BODY
* Front Cowl, Instrument Panel, Front Shield, Ashtray Kit.........ccccevoerreviiincr e C-1
* Floorboard, Floormat, ROCKE! PANEI.........eueuiuiiiciciciieiie ettt e n e n e Cc-2
» Seat Wrap Support, Battery RaCK ..........oooiiiii ettt C-3
» Rear Body, Access Lid, Scuff Guards, BUMPET..........occcciiiiiiciiiee i C-4
+» Rear Body-Shuttle 2+2/Convertible Carrier, Footrest, Two Bag Attachment ........c.ccccccvvecerrnee. C-5
» Sand Bottle and Basket Divot Repair Kit, Side Basket, Center Basket ........cccccccceviiiicciinniennnen. C-6
» Message Holder, Cooler Jug, Cooler Box, Rake and Holder ...........ccocovevvierricn v C-7
o Four Bag AttAChMENT ... .ttt e e s e e n e e s e e e rrne s smene s esnea e nenannes C-8
BRAKES
* Brake Pedal With Lights ......co ittt e e e D-1
* Brake Pedal Without LightS......covree et e D-2
* Equalizer and Brake Cables. ... .o ittt e s D-3
* Wheel Brake ASSEMDIY .......oomeeriee ettt st e e D-4

DIRECTION SELECTOR
I I 1 =Yox (oY QTR T=] =Y 1 (o) E-1

DIRECTION SELECTOR (PDS)
I I 1 =Yox (oY QTR T=] =Y 1 (o) E-5

ELECTRONIC SPEED CONTROL
+ Electronic Speed Controller, SOIENO0Id.........cccceiiiiiiriiie e en F-1

ELECTRONIC SPEED CONTROL (PDS)
+ Electronic Speed Controller, SOIENO0Id.........cccceiiiiiiriiie e en F-5

ELECTRONIC SPEED CONTROL (HD)
+ Electronic Speed Controller, SOIENO0Id.........cccceiiiiiiriiie e en F-9

Service Parts Manual i




I GENERAL INDEX |

SECTION Page No.
ELECTRICAL SYSTEM

» Charger Receptacle (PDS), WIMNG ...c.couiiiiirie ettt s e s e G-1

+ Charger Receptacle (NON PDS), WIlNG ......cieiiiriie et scce e ce e s s e e s e s eene e nnen e G-2

L o (o] o IO U oL = Fo Yo O o (o TH Tl 1Y =Y =T RN G-3

+ Turn Signal, Key Switch, State of Charge Meter ...t G-4

+ Brake Pedal & Taillight CoNNECHONS......c.oiiiiiiiiie ettt e e G-5

* Headlight and CONNECHIONS........coi ittt er e se e e s ne s e n e e sne e s en e e nnenanns G-6

* IgNItioN SWItCH WIFTING «.eeeeeeeee ettt s s s e s s G-7

ELECTRIC MOTOR

L =LYt (o3 1Y (o} o] R SUSURUSRR H-1
FRONT SUSPENSION

* Front Axle, Spindle, Wheel Hub, Shock Absorber, SPring.........ccciviiiciieeeiicicieee e scecneee e J-1
REAR AXLE

RN I (LT 1T i A K-1
REAR SUSPENSION

* Leaf Spring, U-Bolt, ShOCK ADSOIDET .......ooeiiiiiee ettt sr e e e L-1

SEATING AND BAG HOLDER, GOLF CAR
+ Seat Back, Bag Holder, Seat Bottom, Hip Restraint..........cooooiereiiiiniieceeeee e M-1

SEATING, SHUTTLE 2+2

« Front Seat Back, Front Seat Bottom, Hip Restraint..........coooeieriiiiiiecie e M-5
» Rear Seat Back, Rear Seat Bottom, Hip Restraint ... M-6

SEATING, CONVERTIBLE CARRIER

» Front Seat Back, Front Seat Bottom, Hip Restraint..........cccccevreieiirin v see e s eiee s M-9

* Rear Seat Back, Rear Seat Bottom, Support Frame ...t M-10
STEERING

* Rack and Pinion Assembly, Tie Rod Assembly, Steering Column, Steering Wheel ..................... N-1

TOW BAR, PERMANENT

TOW BAR, CASUAL
L Lo 1T = F= T A =N oo RN P-5

iv Service Parts Manual



I GENERAL INDEX |

SECTION

Page No

WEATHER PROTECTION, GOLF CAR

© SUN TOP Kt ittt ettt e e e s e e e tn e e s e e e e srae s smen e s s sne e e aesnne e e nenenannennn Q-1

+ Split Windshield Kit, Full Windshield Kit, Rear View Mirror Kit ..........ccccovcvevrveerecvnn e Q-2

» Weather Enclosures, Golf Bag Cover/Rain Curtain.........cccovecueiiiiiiiiies e senee s Q-3
WEATHER PROTECTION, SHUTTLE 2+2

© SUN TOP Kt ittt ettt e e e s e e e tn e e s e e e e srae s smen e s s sne e e aesnne e e nenenannennn Q-7

+ Split Windshield Kit, Full Windshield Kit, Rear View Mirror Kit ..........ccccveviiiiiienicinn e, Q-8
WHEELS AND TIRES

* Tire, Wheel Rim, VaIVe StEM .......ccooiiiiieieeeeeeee e s i e s se e e e e e e e e e e e e e e e e e sraese e as s s s nenes R-1

» Chrome Hubcaps, SPOKE HUDCAPS ....ceiiiuiiiiie ettt et R-2
SPECIALTY PRODUGTS ..ottt ittt et se st a e e e s e s s e e e s e aas s e e e e s e s s e e s sa s ssssbaeneaesaessasean Appendix - A

+ Special Tools

+ Paint

» Performance Products
ACCESSORIES ...ttt e et e e et e s et e e se e s e b s e s e s eeeesssessa s sssesbeeesssaessaasssnssssarnennes Appendix - B

+ Accessory Listing

Service Parts Manual v



GENERAL INDEX

vi Service Parts Manual



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

Title Title

Left hand illustration page . .
{continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



I ILLUSTRATED PARTS BREAKDOWN |

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



l ACCELERATOR Electric Vehicle

1 - Includes Items 3 - 19, 21, 23, 26 - 43

2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes Items 32 - 35
33 - Includes Items 34, 35

”’ To Hamess
~ from

Direction
Selector

Page A-1 Service Parts Manual



ACCELERATOR

Electric Vehicle

To Harness

from
Direction
Selector

Page A-2

Service Parts Manual



l ACCELERATOR Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73333-GO1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)............... 1
2 73333-G05 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 = 43) co.ooreeoeeereeeeeeeeeesereereeeeeeeeseseneneseees 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING)........c.coccvvieerivererrienanne 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR ....oooiiiiiiiees ettt seee e 1
5 00983-G01 SELF THREADING NUT, 3/16" ...ccoi et eee e ereeessvee s senessee s s 2
6
7 25857-G01 PLUNGER SLEEVE ...ttt cree e ee e sar e 1
8 28443-G01 PLUNGER.......coiii ettt e et ee e s sr e e e s st e e e e e saraeeeenan 1
9 28444-G01 PLUNGER CAM......ooi e eceecctie e ree s see e sevee st s ssse e ae s s e e s ssaesssee e e sneeenns 1
10
11 73332-G01 ACCELERATOR ROD ...coiiii ittt 1
12 00532-G4 LOCK INUT, 5/16 - 24 ...ttt ettt ee e ctae e st e e e s r e e e 1
13 10385-G4 YOKE (ADJUSTABLE)......cotiiiierceeeree sttt see e s sessseee s svee e e e s ssnee s e 1
14 17677-G2 SPRING RETAINER, 3/8" ...t eeeiecieerere e eeee e s see s e e sse s e s e e 1
15 73046-GO1 COMPRESSION SPRING .....ooitiiiiiiieiniicetessieee s seeenesssen e s seaas e 1
16 17979-G1 ACCELERATOR ROD BUSHING .......ccoo it 1
17 17677-G1 SPRING RETAINER, 1/2" ... et s et eee s see s s s e e e 1
18
19 25861-G01 MICRO SWITCH.......ooeiiii ettt s e s s e s 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY)...coiiiiiiiiiieiiieee et seineee s seneeeeas 1
21 00982-G01 SCREW, #4 - 14 X 5/8" LG ....eeieoeeeeceeeeeee e ecteesreee s seee e s e ssvee s s sene s e s s 2
22
23 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....coocciitieeceee e 1
24 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) ....... 1
25
26 00684-G6 SCREW, #8 - 32 X 3/4" LG ....eeeveeeeceeeetee et reee s see e st e ssse e s sene s e e s 4
27
28 70116-GO1 ACCELERATOR PEDAL BRACKET......c oottt 1
29 00984-G01 SCREW, #8 - 10 X 1/2" LG ...eeeeeeeeeveeeeeee et sereee s s e st e ssve e s s sene s e s s 4

Page A-3 Service Parts Manual




I Electric Vehicle ACCELERATOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 25799-GO01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) ........... 1
32 * ACCELERATOR PEDAL ..ottt s e 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) ........... 1
34 27512-G01 ACCELERATOR PEDAL PAD .....coooii ittt 1
35 15766-G1 OVAL RIVET 3/8" X 3/8" LG ..eerreierrricerreeer e 6
36

37 17838-G1 BUSHING ... e s 3
38 70134-GO1 PEDAL PIVOT PIN ..ot 1
39 00986-G01 PUSHNUT, 9/32" LD ..ottt s e 1
40

41 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..ooi e 1
42 17255-G1 TEFLON WASHER, 5/168"......cci ittt 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...oorerieerreeerr et 1
44

45 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ..ottt s s 4
46 70135-GO1 PEDAL PIVOT COVER ...t et 1

Service Parts Manual Page A-4



Electric Vehicle

BATTERY CHARGER

¥. - 2L ‘99 - € sway sepnjoy| - g
0/ - € swiay sepnjou - |

Service Parts Manual

Page B-1



I Electric Vehicle BATTERY CHARGER

Transformer

To Black/
Control Board {_ s

To Amp Fuse

WHT from
Transformer

Service Parts Manual Page B-2



Electric Vehicle

BATTERY CHARGER

JUIS 1edH

pJod D wolj 1HM

¥S

NOLLVTIVLSNI H3L3INNV

NOILLVTIVLSNI
937 HIWHO4SNVHL

SNOILOINNOD
advosd T041NOD

pieog induj
Jamod uo
NHO 01 NHO

pJeog induj
Jamod uo
NYg 01 N4g

p102 D Woly
a3d o Mg

JuIsyesH uo
di5 reousoe|3
o1 g3d

Service Parts Manual

Page B-3



BATTERY CHARGER

Electric Vehicle

NOILVTIVLSNI
advodg 1LNdNI 43amod

p10) OV wol Mg
Jswilojsuel] wol Mg
Jswuojsuel] wolj Mg

pJeog |0Jju09) Wolj NHO
pJeog [04JU0D Lo NHg

TIv1i3a ONIGNNOYHD

Jabreyyn -

JO oI

Jod
P03 oV — X

pi00 Jv
01 NHO/M3IA

A1gin3assv 319vO 2d

¢ - €€ swa)| sepnjou| - gg

SG—®
€G—

TIVL13a H3WHO4SNVYHL

S |Mw(u ~_

pieog induj Jamod
pieog induj
uo dx oL lamod uo

uadQ "wioN ol

Joyoede)

T

sepoiq oL

Page B-4

Service Parts Manual



I BATTERY CHARGER Electric Vehicle |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-GO1 POWERWISE™ CHARGER (INCLUDES ITEMS 3 - 70) .cccoveviciieie e 1
2 28115-G02 POWERWISE™ + CHARGER (INCLUDES ITEMS 3-66, 72 - 74) .....ccccven...... 1
3 * L0 1] 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LGi.eeiiiiiiie et eene e s 2
5 00559-G4 WASHER, #8 ...ttt e et e e sr e e e s s aee e e nane 2
6 11572-G3 EXPANSION NUT ..ot ser e svee et e st e s e sse s sn e snsee e sneeenns 2
7 28104-GO1 HEAT SINK ..ottt ree e et ee e s st e e e s st e e e e e sanasaeeeenan 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LG ...oeeiiiiceeee st sccee s en e e s 2
9 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 3
10 00567-G3 LOCK WASHER, #6 ......oooiiieecceee e e s seeesevee s seesssaveessseeessnae s sseessseeessneeenns 2
11 00525-G5 [ LS 5 PSR 2
12 18488-G1 DIODE. ... ittt e e e s st e e e st e e e e s sr e e e e e sanreeeeenan 2
13 01005-G01 SCREW, #6 - 19 X 5/168" LG ...oo ettt e see s seee s s s 3
14 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 3
15 28111-G01 SUPPORT SPACER ...ttt 3
16 28110-GO1 ELECTRICAL CLIP ...ttt ettt st e ee e s seae e e s see e e e sanae e e s nan 1
17
18 * 0T 1Y 1
19 28102-G01 HANDLE ...ttt e st e s ae e e s sasae e e e ns s ae e e s ssneaaenas 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..eeeeiii ettt s 6
21 28136-G01 LABEL (VENTILATION) .....ceiiriceie e cteesceresevee e e s sveeesnee s sssnee s sneeesseeeesneeenns 1
22 28136-G02 LABEL (CORD CONDITION).....cciiiiiiectiereceeererersveeesseeessenessseesseeesssseeenns 1
23
24 26979-G01 CAPACITOR BRACKET ...ttt e e s 1
25 28109-G01 CAPACITOR ...ttt tr et e st e e s e s sae e e e e e e s e e e s rnne s saeeeennneen 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG ...ueeeeceeeeeeeeseee s veeesreee s see e st e ssvee s s sene s e s s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....uiiiiiiiiiiieiesiciieee e scieee e sessaese s sssae e e s ssae e e s nsneene s 3
28 11027-G2 LOCK NUT, 1/4 - 20 ittt seeee e e staee e s s se e e e s snen e e e sansaeeesnans 3
29 19388-G4 F O 7 | {5 S 1
30 13557-G2 STRAIN RELIEF (AC) ...t eeeeie e sser e eeeeseee s seesesaee s svee s ssneesnssnee s snnas 1

Page B-5 Service Parts Manual




I Electric Vehicle BATTERY CHARGER |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) .ottt 1
32 28137-G02 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF)...cooiireeceeee e et 1
34 73051-G12 PLUG (BOTTOM HALF)....oi et 1
35 73051-G27 AUXILARY CONTACT ...t 1
36 73331-GO1 DC CORD ...ttt e s e e 1
37 73051-G14 MALE PIN ..o e s s 2
38 73051-G08 BRASS SCREW, #10 - 32 X 1/2" LG ...oo i 2
39 73051-G15 MAGINET ... et s e e e e 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) .....cccoeevirerecernene 2
41 73051-G10 LOCK NUT, #6 - 32 ...ttt e s 4
42 73051-G17 SCREW, #6 - 32 X 1" LG it 2
43
44
45 28105-G01 AMMETER ... e e 1
46 01051-G01 SCREW, #8 - 15 X 1/2" LGi..eoe ettt 2
47 00559-G4 WASHER, #8 ... e et e e e 2
48 01003-GO1 BRASS WASHER, #10....c.co it 4
49 22589-G2 SHOULDER WASHER, #10 ......oiiieeeeeeeeeeeee et 1
50 00771-G6 NYLON WASHER, #10....co ittt 1
51 00528-G4 NUT, #10 - B2, ot s s e 3
52 28106-GO1 5O AMP FUSE ..ot s e 1
53 00565-G5 LOCK WASHER, #10 ..ottt s e 4
54 00378-G4 SCREW, #10 - 24 X /2" LGieoc et 2
55 00526-G3 NUT, #10 - 24 e e e e 2
56 28103-GO01 TRANSFORMER ..ot et e e e 1
57 27877-G01 SPACER SUPPORT ...ttt e s 4
58 17618-G1 WIRE TIE ..ot s 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LGi..c.eeiiirrerireerereeerr e ssesnne et serene 1

Service Parts Manual Page B-6



I BATTERY CHARGER Electric Vehicle |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GAWIRE (GREEN 4"} ...t 1
62 00565-G4 LOCK WASHER, #8 ..ot 1
63 00526-G1 L 2 T 7 1
64
65 00565-G7 LOCK WASHER, 1/4" ... e 2
66 00532-G2 L U e P 2
67
68 ¥ LABEL (POWERWISE™) ..o e 1
69 28126-G01 CONTROL BOARD.....ccceiirerrire e e s e s e s e e 1
70 28126-G03 POWER INPUT BOARD .......ccco it 1
71
72 ¥ LABEL (POWERWISE™ 4) ..ot 1
73 28126-G02 CONTROL BOARD.....ccceiirerrire e e s e s e s e e 1
74 28126-G04 POWER INPUT BOARD .......ccco it 1

Page B-7 Service Parts Manual



I Electric Vehicle BATTERY CHARGER

Service Parts Manual Page B-8



I BATTERY CHARGER, LESTER, 36 VOLT Electric Vehicle

%%

o

i
doooooiieeaaon

doopooeocooooonD
aooonuaeaoooaon

0

Page B-9 Service Parts Manual



I Electric Vehicle BATTERY CHARGER, LESTER, 36 VOLT |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28516-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)
2 28380-G02 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE

CONNECTOR, SWITCHABLE INPUT (OPTIONAL)

For setrvice or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-10



Electric Vehicle

BODY

1 - Includes ltems 2 - 5

Service Parts Manual

Page C-1



l Electric Vehicle BODY

28

Service Parts Manual Page C-2



Electric Vehicle

BODY

Service Parts Manual

Page C-3



l Electric Vehicle BODY

% 88

(with Precision 7' |
Drive System ™) ff/

% L
Q]
<X
67
68

(with Precision
Drive System ™)
92
(without Precision
Drive System™)
92
93
94

95  Shuttle 2+2 and Convertible Carrier Models Only

\. 178

Service Parts Manual Page C-4



l BODY Electric Vehicle

ltems 102 - 120 Are For Use On
Shuttle 2+2 and Convertible Carrier Models Only

VIEWED FROM
FRONT OF
VEHICLE =

105"

A\

Convertible Carrier

/

148
147

149

145 - Includes ltems 146 - 149 146

Page C-5 Service Parts Manual



l Electric Vehicle BODY

CENTER BASKET KIT B ” ”: :’ \‘\\‘\ \:I\‘\‘I\

131 - Includes Items 132 - 135

Service Parts Manual

Page C-6



Electric Vehicle

BODY

143

RAKE HOLDER AND RAKE

Front of Vehicle

~ =
_
N I
~ . ~
T
RN
SN
N
.
.
- ~
.
- D U
. ~
OR RS
HOLDER I
~ .
ST
.
~.
.
169 ~
~

/
=
—
S
=
MESSAGE
COOLER JUG
AND BRACKET
BOX COOLER
AND BRACKET

Service Parts Manual

Page C-7



l Electric Vehicle BODY

151 - Includes ltems 152 - 168

FOUR BAG ATTACHMENT KIT

Service Parts Manual Page C-8



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) ...ceveverererene 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) ......ccomvverereeesereeenseserereesenessenens 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE)......veeeeoreeeeeeeeresereeeeseseeeessesesesessssessesens 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGiurrvverrereeeseeeeeessesesesseseseseeseseesessseesesssessseseesssessens 6
5 71158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ...evveeeeeveereeeeeersenerereene 1
6 27647-GOT | LABEL (SAFETY)veoeeeeereeeeeereeesresesessesesseseesssseseseesesessessssesesesesesssesssssesessenen 1
7
8 71413-GO1 | SPLASH PANEL . ...orovveeeseeeseeeeeeseeeeeseessseseesssessesssesesesesessesesese s nesssseseesesessesens 1
9 01036-G01 | SCREW, #10 - 24 X 3/4" LG (EARLY 2000 PRODUCTION) ......cvvemereerererennes. 4
10 11098-G7 LOCK NUT, #10 - 24 (EARLY 2000 PRODUCTION) ......vvveerereereeeeereeeseessesenens 4
11 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
12 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGiuvvoeeeveeeseereesseeseeeesesseesessecessesesesessenessesens 1
13
14 | 71115:GOT | VINYL TBIM oo eeeesesseeeseeseseseeseseseeseseseseseesesseesesessesessesesessereeesens 2
15 | 71055-GO1 | RIVET, 316" X 3/8" LG reevveereeveeeeeeeesseseeeseeseseseeseseeseseseesssseeessss s sssseseseesesessesens 10
16
17 | 01038-G01 | SCREW, 1/4 - 20 X 1/2" LG wervveereeveeereeeeeeseeresessesesseseseseesssseessssssesesseseseesereseesens 4
18 | 16469-G7 WASHER, 1/4" ..o eeveeseeveeeseseeeseesessesessasesesssseses e sesseeeseeseseseesssesseseseesessrenen 2
19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGiuvvoeeeveeeseereesseeseeeesesseesessecessesesesessenessesens 2
20 | 27166-G02 | FRONT SHIELD ....oooeeooeeeeeeeeereeeeeeseeeseeessesseessesesesseseseseeseseseesssaesesesesesesesese e 1
21 71015-G01 | FRONT SHIELD BRACE ... veeeeveeeeereeeseeseseesesssesesesesessessessesesessssesessesessesens 2
22
23 | 71510-G01 | UPPER FLOORPAN ...oooeeeeeeeeeeeereeeseeeeeeteeeesssseessesesneeseseseesssaeseseseesess s sene e 1
24 | 70451-GO1 | LOWER FLOORPAN. ....o.coeeeereeeeeereeeseeeseeteeeesseseesseseseseeseseseesssaesesesessssseseseeeens 1
25 | 70452-G01 | ACCESS COVER....vooseeeeeoreeeeeoneeeeeesseesesesesssesessasessssseesssseseseesesessessseesessseene 1
26 14601-G11 | RIVET, 3/16 X 9/16" LGivvverveeereereereeeseereseesesesesseessesssesessesessessseesesssesessseesssesnens 16
27
28 | 70048-GOT | FLOORMAT ...oooeeeeeeeeeeseeeeeeseeeeeeseeessesese s ess s ssesesseeseseseesssaesese e sess s sene e 1
29
30

Page C-9 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71051-G** COWL .ttt e s e s e s e e e e e e e e e s 1
32 71055-G01 RIVET, 3/16" X 3/8" LG ..eieie ettt ssesne e e e 9
33 10570-G11 RIVET, 3/16" X 3/4" LG ..eeecie ettt s e sen e e 2
34 71056-G01 BOLT, 5/16 - 18 X 5/8" LGi...ooceeree ettt e s s s 4
35 00570-G2 WASHER, 5/16..... ittt 4
36 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) ..c..eriirerir et 2
37 00571-G2 WASHER, 5/16" (WITH TOP) ..ot 2
38
39 71037-G02 E-Z-GO NAMEPLATE (GOLD).....ccci e et 1
40 12064-G3 PUSHNUT, 3/168" ..ot s s e e s e e e 2
41
42 ¥ SERIAL NUMBER PLATE...... oot 1
43 * EC PLATE ...ttt st s s e st e e 1
44 01041-GO01 RIVET, 5/32" X 7/8" LG ..erere et rereee et s e e e ene e 4
45
46
47 71501-GO1 ROCKER PANEL (PASSENGER SIDE) .......cccceoireirrenere e 1
48 71502-G01 ROCKER PANEL (DRIVER SIDE) ......ccoceiriiirerrice e 1
49 71507-G01 SILL PLATE (PASSENGER SIDE).....c.cciiieiee e 1
50 71507-G02 SILL PLATE (DRIVER SIDE) ... 1
51 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....eevrirrereeeercecceeeee e 4
52 23726-G4 SPACER ... e e e e e s 4
53 00891-G2 LOCK NUT, 1/4 = 20 ..ottt sne s s 4
54 23726-G6 SPACER ..ot e e e 1
55 15058-G4 RIVET, 3/16" X 5/168" LG ...ei et eess e e 2
56 23726-G7 SPACER ... e e e e e s 1
57
58
59 70441-GO1 SEAT FRAME ... oot et s e e s e 1
60 70046-G01 BATTERY RACK ...ttt e s s s e e e 1

Service Parts Manual Page C-10



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiiecieee ettt e e s 4
62 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi....oeeee e eceee et eeere st e st e sssee e s seee s e s snne e e e sasnee s 2
63 00559-G8 LT | = TR R 2
64 11098-G6 LOCK NUT, B/16 - 18 ..ttt ettt sene e e e s s e 2
65 70200-G01 SCREW, 3/8 - 18 X 1/4" LG oeei ettt seeee e se e e 2
66
67 71912-G** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 69, 70)........c..cc.... 1
68 71334-G** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 69, 70).......cccccevvveeunnenn. 1
69 71318-G01 BAGWELL LINER......coi ittt ses st s s sse s s e s e e s 1
70 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG ..eccouviireie e reeereee e s 26
71 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......ccoiiiiiiiiieieeeeeee s 1
72 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE)......ccccciiiiiiieeeee e 1
73 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi...ecccoeeeeeeeeee e ereeeseeee s sneesseeessveeens 8
74 71320-G01 ACCESS PANEL ....ooi ittt vcee st s st ee s e ssee e sare s sssee e s snreeaneee s sneeeennes 1
75 71002-G01 SCREW, #8 X 5/8" LGi.ciiiiiiciieee ettt ettt ettt seee et e e e s seea e e 5
76 71364-G02 RS | PSPPSR 1
77 18436-G1 RIVET, 174" X B/4" LG ..evees et st et s see s se e s see s ssseesrnee s sve e s snnaesnne e e saneeenns 2
78 10570-G10 RIVET, 5/32" X 9/16" LG ..ottt ee s s e e se e s s e een 6
79 71515-G01 REAR BUMPER ...ttt st e s e s e s e a s 1
80 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 4
81 01039-G01 BOLT, 1/4 - 20 X 5/8" LGi...ueeeeceeectee e e e sreeesesvee s s see e sssee s sneessveee s sassesseressneennns 4
82 71514-G01 BUMPER PLUG ......etiiiiee et see s ee e sssee s e see e st s snn e ssse s snsae s en s saneeenns 4
83 14601-G17 RIVET, 3/168" X 9/18" LG ..eeeiiiiieee ettt e s e s e s en s 4
84 71456-G01 NOTCHED REAR BUMPER (SHUTTLE 242) wccoviiiiiie et 1
85 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LGi.eeeee e eeeee et veee e s seeessee s e ssve s snae s e s sreeenns 4
86 71455-G01 BUMPER PLUG ......etiiiiee et see s ee e sssee s e see e st s snn e ssse s snsae s en s saneeenns 4
87 71316-G01 HOLE PLUG (DASH MOUNDED DIRECTION SELECTOR SWITCH ONLY)...| 1
88 71609-G01 HINGE PLATE ...ttt sttt e e s e a e s s a e s e ae s s e sanea e e s e nasnes 2
89 10570-G11 RIVET, 3/16" X 3/4" LG ... oottt s st e st e s s e e e s se s s esnee e sneeens 4
90 10570-G12 RIVET, 174" X 1/2" LG eeeees vt et seesse e s e e s sae e ese s sse e snnsesnsne s sanenenns 4

Page C-11 Service Parts Manual




I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91
92 71914-G01 DECAL (FREEDOM) ......ooiiitiieieeectie e seeeseeeseseeseseeessssee s snnessseaessnssessenesssenenns AR
93 35434-G01 DECAL (SHUTTLE) .eeei e eceie et serevee s st esee s e ssve s s e s e e s ens AR
94 35430-G12 | DECAL (242) coovereeeeeeeereeeeeeeeseeseseeeeeseeseeesesesesesseeseseseess s seesseseseseseseesneess s AR
95 73330-G01 DECAL (PRECISION DRIVE SYSTEMT™) ...ttt s AR
96 70244-G02 SPLASH PANEL.....cceeiieeiie et erie e str e ste e sste e e sreessee e s svee e s ee e s e e s snnnessseessnnnnn 2
97 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiieiieie et s 8
98 71812-G01 FENDER LINER (PASSENGER SIDE) ........cccitiiiiiies e 1
99 71812-G02 FENDER LINER (DRIVER SIDE).....ciiiciiiriereceeeeseesseeseeesseeessveesseresssseeenns 1
100 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi...ccccceee et veee e e seeee s eneessee e sreeens 8
101
102 75268-G01 SUPPORT ..t e e e s e e e e s e e e e e s e e e e e e aanes 1
103 00106-G6 SCREW, #12 - 24 X 3/4" LG ..ottt see e s s s n 2
104 19859-G1 END CAP, B/4" ...t stee s ste e s ree e s e s s e e s e s sne e s e e sansessen e e sreeenns 2
105 20271-G2 HOLE PLUG, 172" .. ittt ee e e e s s e e s e e s s naena e s 2
106 70361-G01 FOOT REST ASSEMBLY (INCLUDES ITEMS 107 - 110) c.ccvvviiciien e 1
107 70350-G01 [ 1 = 1 S 1
108 70362-G01 [ I ] 1 L SR 1
109 74129-G01 = o = O @ ] = RSP 1
110 74132-G01 LABEL (WARNING).......cccoiiii ittt e s 1
111 19853-G1 N LY 2
112 74149-G01 VALANCE PANEL ......ooii et esttee ettt e s st ee s e ssee e sane s sssee e s s e s ee e s sneeesnnes 1
113 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG......eiii ittt ee s 4
114 00426-G8 BOLT, 3/8 - 168 X 1" LG it scitete s e s s e s e s s a e s 2
115 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE)......c.ccccocvvvceeeeee v 1
116 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) ....cocccveiveerceee e 1
117 00427-G4 BOLT, 3/8 - 168 X 1 1/2" LGi.oeiiii ettt 2
118 00560-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 10
119 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ...oee et veee e s 2
120 11098-G5 LOCK NUT, 3/8 = 16 ..ceeceeeeceee e e estee e seeeseeesesvee s e see e ssee s snneesse e s snsae s en e saneeenns 10
Service Parts Manual Page C-12




l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 75009-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 122 - 124)................. 1
122 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..cooerieireree e e e e 1
123 27374-G01 SAND BOTTLE HOLDER......cctiierrereeererece e et 1
124 27373-G01 SAND BOTTLE......o ettt s e e s 1
125
126 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 127 - 129) ..coviviirecrrercecereecee e 1
127 75460-G01 SIDE BASKET ...ttt s s s e s e s 1
128 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ...ooiiie e 3
129 01031-G01 FLAT WASHER, 1/4" ...ttt e 3
130 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP)......cccocverererierercernerieenen 1
131 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 132 - 135} .....covoiiiieeeeeeeeeeeee 1
132 75461-G01 CENTER BASKET ... .ottt s s e s 1
133 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..cooerieireree e e e e 3
134 01031-G01 FLAT WASHER, 1/4" ...ttt e 3
135 01032-G01 PLASTITE SCREW, #10 X 5/8" LGi.....cccoee it e 2
136
137 75495-G01 COOLER JUG AND BRACKET KIT ..o e 1
138 75344-G01 BOX COOLER AND BRACKET KIT ...t 1
139
140 25885-G01 RAKE HOLDER ..ottt e s e 1
141 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LGi..reeecreee e 2
142 11027-G2 LOCK NUT, 1/4 = 20 ..ot e s s e e 2
143 14735-G1 RAKE ..ttt et n e 1
144
145 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 146 - 149) ....occovvvrreiirnenne 1
146 75188-G01 BAG ATTACHMENT ...t 1
147 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LGi.eie it 1
148 17255-G1 TEFLON WASHER, 5/16" ...ttt e 1
149 75187-G01 SUPPORT BRACKET ....oovtiireiirre e e e ees e 1
150

Page C-13 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 75355-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 152 - 168) .......cocccvrvereenne 1
152 * TOP ASSEMBLY ...ttt s 1
153 * BOTTOM ASSEMBLY ....ooirrireirirerecere et s e 1
154 17651-G2 CLEVIS PIN, 5/16 X 1 1/4" LG ...t 1
155 28129-G01 PUSH NUT, 5/168" ...ttt s e s e e 1
156 17651-G2 CLEVIS PIN, 5/18 X1 1/4" LG ..cveireeiree e 1
157 17651-G3 CLEVIS PIN, 5/168 X 1/2" LG ..ottt 2
158 00559-G8 WASHER, 5/16" ...ttt e e e 3
159 28129-G01 PUSH NUT, 5/18" ...t s e 3
160 * CLEVIS PINB/8 X 1 1/4" LG oottt e 2
161 00560-G1 WASHER, 378" ... et 2
162 * PUSH NUT, 378" ...ttt s e s 2
163 13728-G1 RUBBER BUMPER ...t 2
164 00150-G6 SCREW, #10 - 24 X 3/4" LGi...oeirereeerecerrecerr et e e 2
165 00559-G5 WASHER, #10 ...t e e s e 2
166 00565-G5 LOCK WASHER, #10 ...t s e s 2
167 00526-G3 NUT, #10 - 24 Lo e s e e 2
168 * LABEL (WARNING)......coricirreirirrrrer et 1
169 75509-G01 MESSAGE HOLDER (ONE PIECE)......cocoi it 1
170 75496-G01 MESSAGE HOLDER ...ttt e s s e s 1
171 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 172 - 175) .o 1
172 27731-G01 ASH TRAY ..ottt s s e e 1
173 27736-G01 GASKET ... ettt st e e e e e e e s 1
174 75108-G01 BRACKET ...ttt ettt s e s e e 1
175 00100-G4 SCREW, #10 - 16 X 1/2" LGi.eeirire et 4
176
177 01038-G01 BOLT, 1/4 - 20 X 11/16" LG .ottt s e s 2
178 01042-G01 "J" TYPE NUT RETAINER ... .o 2
179 71457-G01 BUMPER STAY ...ttt e s ee e sane e csnesesane e e e 4

Service Parts Manual Page C-14



l BRAKES Electric Vehicle

1 - Includes ltems 2 - 28

Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



Electric Vehicle

BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



l BRAKES Electric Vehicle

50 51 52 B3 54

[/ / /
47 - Includes ltems 48 - 56
58 - Includes ltems 59 - 62 / / / /

Page D-3 Service Parts Manual



l Electric Vehicle BRAKES

Front of Vehicle

88 - Includes ltems 90 - 98, 100, 101 %
89 - Includes Items 90 - 97, 99 - 101

90 - Includes Item 91
92 - Includes ltems 93 - 97 116
98 - Includes Items 100 - 101 117
99 - Includes items 100 - 101
106 - Includes Items 107 - 108

Service Parts Manual Page D-4



l BRAKES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) ..ottt s e 1
2 * BRAKE PEDAL ...t s 1
3 70265-G01 PARK BRAKE PEDAL.......oo it 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7).............. 1
5 * SERVICE BRAKE PAD ......coooiiricrrecerreereerre e 1
6 * PARK BRAKE PAD ...t e e 1
7 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eoeieereirceeeeeee e 9
8
9 * SERVICE BRAKE PEDAL PLATE ..o 1
10 15932-G2 PIVOT PIN et e s s e e e e 1
11 11737-G1 TORSION SPRING ...ttt e s s 2
12 12064-G1 PUSHNUT, 5/16" ...ttt s s s e e 1
13 00737-G8 SCREW, #10 - 24 X 1" LG rcoi it e 4
14 00739-G1 RUBBER NUT, #10 - 24 ...t 2
15 22362-G3 BRAKE PEDAL STANDOFF ......ooiiieie et 2
16 27137-G01 CONICAL SPRING ..ottt s 2
17 11098-G7 LOCK NUT, #10 - 24 ...ttt s 2
18 10606-G8 MICRO SWITCH ..ot et e s 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LG ..ttt 2
20 00559-G5 WASHER, #10...c ettt 2
21 00559-G3 WASHER, #6.....eee ittt e e 2
22 00565-G3 LOCK WASHER, #6.....coeiioerrirerrece e et 2
23 00525-G5 NUT, #6 - 32t s s s e srn e e 2
24 ¥ BRASS SCREW. ... .ottt s 2
25 00567-G3 LOCK WASHER, #6.....coeiioerrirerrece e et 2
26 14628-G1 FASTON TAB ..ottt e s s s e e e e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...couiiiiieeeee et 1
28 17618-G1 WIRE TIE .ottt e s e 3
29

Page D-5 Service Parts Manual



I Electric Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) 1iiiiiieciiete et seee e e en e s ae s s s 1
31 11737-G1 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
32 15932-G2 [ Y4 2 I | SR 1
33 12064-G1 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 1
34 * BRAKE PEDAL.....uoiiii ettt sttt stee st 1
35 70265-G01 PARK BRAKE PEDAL ..ottt rtre e seee e seee e seee e s 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) .ueiiiii ettt 1
37 * SERVICE BRAKE PAD ...ttt ene e 1
38 * PARK BRAKE PEDAL PAD........ccotiiei ittt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG...eeiieeeceervcreeeeeenvvree s eesseeeesene s svee e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LGi....ccciee ettt s 1
42 70581-G01 FLANGED BUSHING .......coc ittt senessee s seee s e s sne e e e sasne s 2
43 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
44 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
45 11098-G5 LOCK NUT, 3/8 - 16 ..eeiiiiiiieiiieciieeteseiiete st ae s sve e e s s e s e e s s e saneaae s e nasnes 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 56)......cccccvevvevieeenrennns 1
48 25882-G04 LINKAGE ROD ...ttt ettt e seaa e e 1
49 00532-G4 NUT, 5/168 - 24 ...ttt e e a e e 2
50 27330-G01 (0 1
51 23463-G1 COMPRESSION SPRING........ccooei e rceee et eveee e ree e ssae e s seeeesee s s 1
52 23061-G2 COMPENSATOR STOP TUBE ...ttt srnee e e e 1
53 17979-G1 BUSHING ...ttt e e se e e e e 1
54 15121-G1 WASHER, 3/8".....oe ettt se st sstee s s e e e s e e ee e s sanee s 2
55 00963-G01 SPHERICAL NUT, 5/16 = 24 .....ceeieeeeeeecceee e eessee e e sseee e e ssee e sneeens 1
56 11098-G9 LOCK NUT, 5/16 - 24.....uoeiiei ettt et a e e 1
57
Service Parts Manual Page D-6




l BRAKES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 70716-G03 BRAKE CABLE AND EQUALIZER ASSEMBLY (INCLUDES ITEMS 59 - 62) ...| 1
59 * BRAKE CABLE (DRIVER SIDE) .......ccccoiereireiterreeeeseeesseeeesseessee e sveeenns 1
60 * BRAKE CABLE (PASSENGER SIDE).....cccccocvirvirreeeerie e e e 1
61 28082-G01 EQUALIZER BRACKET ...ttt e 1
62 28083-G01 BRAKE COMPENSATOR BUMPER ...........ccooiiii ettt 2
63 12305-G1 RETAINING RING .......coiiireeieee vt e e sssee s sne e s e e s sse e e seee s sve e s snnne s see e s sseeenns 4
64
65 12416-G2 WIRE TIE .ottt sttt st e e e st e e e s nr e ae e e sannraeeesnan 2
66 10386-G3 CLEVIS PIN, 5/168" X 1" LGi..uueeiiiieercteeerteesseee e sveesseee s ssveesseessesveessnenessssnessnnnnn 3
67 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeeceeee e eceee e eeesste e s svee e s eessssvee s snan e snsn e en 3
68
69
70 70601-G01 KICK-OFF LINK ...t ecee e este e see s ee e sesee s e see e s s snn e sve s sans e s en e saneeens 1
71 17838-G1 NYLON BUSHING ...ttt s st ese e e ssn s s e s e e sreeens 2
72 20835-G1 TEFLON WASHER, 3/8" ......ciiteei et sciiie e ssiae e e ssre e e ssae e e s sseae e s sensaeeesnane 2
73 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeeceeee e eceee e eeesste e s svee e s eessssvee s snan e snsn e en 2
75 70098-G01 KICK-OFF CAM PIVOT ...t treseee st e st s sne e ssse s s e s e s saneeens 1
76 10097-G6 FLANGED BEARING .........ctiiii ittt sen e e e se e s e 2
77 25103-G2 KICK-OFF CAM.. ...ttt e s e e s s a e s a e s s e nane e e e s e naanes 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..ooerceeee ettt seees e e sssee s s s s 2
79 14134-G4 S 0 = 1
80
81 70113-GO1 ADJUSTABLE BUMPER ... .ottt siee e s ae s s ae e 1
82 11027-G1 LOCK NUT, 5/16 - 18 e e ceeee e ectee e stessee e st e e s e sssae s s seae s e s snne e e e s s 1
83
84 70080-G01 CATCH BRACKET ...ttt ettt ettt e e sea e s e sneaa e s e 1
85 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..uuiiiiiieiieeeieiiete st cee e e s e s e e s s naeaa e s 2
86 11027-G2 LOCK NUT, 1/4 = 20 oo eeeee et ectee e seeeste s sssee s e see e sssee s sne e ssve e s snsaesseneesnenenns 2
87

Page D-7 Service Parts Manual




I Electric Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)....] 1
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97,99 - 101) ..... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ...oooirriirerecee e 2
91 ¥ BRAKE SHOKE ... .ottt s s s e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..cooiiecrecercee e 2
93 * UPPER SPRING .......oooiiiriirr e 1
94 ¥ LOWER SPRING ..ottt e e e 1
95 ¥ PIN e e s e ern e e 2
96 * CUP AND SPRING .....oootiirirereereeserernes et 2
97 * ADJUSTER SPRING.......cocoirriirrirr ettt 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)....{ 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101) ... 1
100 * ADJUSTER ..ottt e e e s 1
101 * TEFLON WASHER ..o e e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG ittt s s e s 8
103 15126-G1 LOCK NUT, 5/18 - 24 ...ttt et e s s s 8
104 15485-G1 INNER BRAKE DRUM WASHER ........coooirrieirrerre e e 2
105
106 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .....ccccecverierreerennne 2
107 ¥ BRAKE DRUM.......iie sttt s e s 1
108 19862-G1 LUG BOLT, 1/2 = 20 .ot se e e s e 4
109 14723-G1 LUG NUT, 1/2 = 20t e s sn e e e e 8
110
111 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ...ttt 2
112 15483-G1 SLOTTED NUT, 5/8 - 18 ..ot st 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGio.erecerreeerr et 2
114 74175-G01 SPINDLE CAP ...ttt et e s e e e e s 2
115
116 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccoovviriircriereeceereeeeen 1
117 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE} .....cccccoriririrreeirrerecrse e 1

Service Parts Manual Page D-8



I DIRECTION SELECTOR Electric Vehicle

19 - Includes ltems 20 - 50
44 - Includes Items 45 - 50

Page E-1 Service Parts Manual



I Electric Vehicle DIRECTIONSELECTOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 DIRECTION SELECTOR HANDLE ......ooi it 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ......ovoeireerirerererererece e 1
3 70233-GO1 DIRECTION SELECTOR SHAFT ..ot 1
4 25664-G2 BEARING ...ttt e s 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM ..o 1
6 70313-GO1 LINKAGE ROD......ooiiierirecer e e e sn e e s s e 1
7 70232-G03 SHIFT LINKAGE ARM ..ot 1
8 22754-G3 BUSHING ... .ot e s 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...t e et 2
10
11 73049-G01 DIRECTION SELECTOR COVER .....ooiiie it 1
12 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..ottt 1
13 16469-G7 WASHER, 1/4" (STAINLESS STEEL) ...c.coriiirreerreree e 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LGttt s s e 2
16 00571-G2 WASHER, 5/168" ...ttt e e 2
17 11098-G6 LOCK NUT, 5/18 - 18 ...t serses e st e e e 2
18
19 70578-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) ................. 1
20 73027-GO01 DIRECTION SELECTOR SHAFT .....oiiieeere et 1
21 12835-G1 L0 PSP 1
22 10606-G2 MICRO SWITCH......oi it s e s e 2
23 00139-G8 SCREW, #6 - 32 X 2" LG ..ot e 4
24 73048-G01 COVER BRACKET ...ttt e s s 1
25 00565-G3 LOCK WASHER, #6 ..ot 8
26 14628-G1 FASTON TAB, 5/16" X 5/168".....eiirerricerrecerreeere et 4
27 00525-G5 NUT, #6 - 32, 8
28 00138-G6 SCREW, #6 - 32 X 3/4" LG...oo st 3
29 12806-G1 SPACER ... e e e 4
30 00560-G1 WASHER, 3/8" ... et e et e e e 1

Service Parts Manual Page E-2



I DIRECTION SELECTOR Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, B/8 - 24....ccoeieeeeeetiee et e cie e et e e e e e e s s s e n e aeaea e e e 2
32 25978-G37 18 GA WIRE (RED B") ...eei et et esse s ss e e 1
33 * SCOREW. ...ttt ettt e s e e e s e e e eeenreeee e eannees 4
34 00567-G3 LOCK WASHER, #6 .....oceiiiieeeceiee e te e cienieete e e e e e es e ecn e n e aeaea e e e s 4
35 25978-G256 18 GA WIRE (RED B") ..uiiiiee ettt seiee e e seeee e s seae e s see e e e sar e e e e nan 1
36 00414-G8 BOLT, 1/4 - 20 X 1" LGieoii ettt e seee e s s e e e s e s s e 2
37 00559-G7 WASHER, 1/4" ...ttt ee e e e et e e e e e e sse e st e e e e aeaeaeeaeaaaannns 4
38 00565-G7 LOCK WASHER, 1/4" ...ttt te et inie s ae e e e e e e e s e neaeaaeaas 2
39 00532-G1 N O R 7 2
40 15461-G1 SUPPORT BRACKET ....ci ittt et e e et ee et e e eree e s e 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET ....ocoveeieieireeeeeee e, 1
42 73290-G02 REVERSE WARNING BUZZER ...t eseeevineeeeae e 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) ......cccccveveunenn. 1
45 24940-G1 S O R 2
46 00565-G7 LOCK WASHER, 1/4" ... .. ettt iee e e e e e e neaeae s e e e e a e 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG eeeooeceee ettt ettt e 2
48 18888-G1 CONTACT STUD, 5/168 = 18 ... ettt et 4
49 00565-G8 LOCK WASHER, 5/16"......eeiiiiiiee e ecccinirite e te e e e eseneneneeae s e e e e ssnnns 4
50 00544-G3 N L R Y L T I R 4

Page E-3 Service Parts Manual




I Electric Vehicle DIRECTION SELECTOR

Service Parts Manual Page E-4



ontrol Harness

Electric Vehicle

o
Y
1
oV
)
£
@
=
[2]
@
°
=
G
£
1
—

DIRECTION SELECTOR (PDS)

=t

ANE

@@Wﬁg <
N Qe W
L J/m%

=Y
=

29
Service Parts Manual

direction selector switch,
see ELECTRICAL SYSTEM

For dash mounted

Page E-5




I Electric Vehicle DIRECTION SELECTOR (PDS) |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73180-G03 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 20) .......ooveveen.e.. 1
2 73179-GO1 BRACKET ..oovveeeeeveeeeeeeeseseseeeesesseesesssseseessseseesssesseseseesesssesessseesesesssessseens 1
3 73167-G02 CAM oot e oo eee e seeseee s es et e st ses e seeseseseeseseesesereeseserene 1
4 73171-GO1 DIRECTION SELECTOR SHAFT «...oooeveeeeeveeeseeseeeseeseseesessseeseseeeesesseessssenes 1
5 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE) «....cvveeerereeerranen 1
6 25978-G287 18 GA WIRE (BLACK B")..corrvveeeeeveessereeeseeseeeseeseseseesessesessseesessseesessesessenes 1
7 25978-G286 18 GA WIRE (RED 6")...eeveeeeveesseeeeeseeseeeseesessssessseesesseesesseeenssseseseesesessenens 1
8 73195-G01 IMICRO SWITCH. evvveeeeveereeeeeesseeeveseesesesesse e sseseseseesessesesssessessseesesseessssenes 1
9 73194-GO01 IMICRO SWITCH. . vvveereeeeeeeeereeeeveseeseseesseseeseeseeeseesessesessssesessseesesseesesseees 1
10 | 73188-GO1 COMPRESSION SPRING ......covverneeveeseeeeesseeeseseesesesseseseesessseseseseesessssens 1
11 25664-G1 BUSHING w.ceooeveeeeeveeseeeseeeeseseeeeses e ssssesesseseseseeseseseeseseeseseseessss s sene s ssessrens 1
12 | 00771-G4 NYLON WASHER, 172" ..eoeveeeseseeesseeeeessesesenseseseseeseseeseseseesssesessse s ssssssens 1
13 | 73181-Go1 WASHER, 1/2" oo eeveeeeeveeeseesessesessseesesseesssseesessesesesseseseesssessesssesessresen 1
14 | 14390-G1 LOCK NUT, 3/8 = 24...coeeeeeeeveesseeeesesveeeseesesseseseseesesseesessseesessesesessesessesens 1
15 | 00565-G3 LOCK WASHER, #6 ......oevveeeeveesseeeeeseesenssesessssesssessesseeseseseesssseseseesesessasens 2
16 | 00525-G5 NUT, #B..reveeeeeeeereeeseeseseseeeesesseeeses e ssssesessesesesaessseseeseseesesesesese s sese s ssnesrens 2
17 | 00138-G5 SCREW, #6 = 32 X 5/8" LG .veerevverreereereeeeesseseseseesesesseseseesesssesssessessssssens 2
18 | 73182-Go1 NYLON WASHER, 1 3/8" ...oeveoeeeveeereeeeersesesessesesesseseseeseseseeseseseesssesesessssens 1
19 | 17618-Gi WIRE TIE ceemiveeeeeeeoseeeeeesseseseseesesessessseesesseeses e sessesesseseseseessseesess s ssss s 3
20 | 00559-G3 WASHER, #6 ......vvvoeeeveoeeseseeeseesesessessseesesseesss e ssssesesseseseseessseesess s sesesenen 2
21
22 | 70227-GO1 | BOLT, 1/4 - 20 X 7/8" LGereveeeeereereeeereeseeeeeeseseeeseeseseseeseseesesereesssssesssesesessssens 2
23 | 11027-G2 LOCK NUT, 1/4 = 20 cvveeeeeeveeeeeeeeesseseeseeseseseesesessesssesssssesssssessss e sessssessesssessesens 2
24 | 73053-GO1 | DOUBLE TUBE CLAMP ....oooooeveeeeeseeeseeeeeseeeeeeneeseneseesesesseseseesssesesssessssssenens 2
25 | 71905-G01 | DIRECTION SELECTOR HANDLE ......ovveeeeeeeereereeereesesessesereesessseesesesesesessens 1
26 | 00740-G4 SCREW (STAINLESS STEEL) #10 - 32 X 1/2" LGiuvvvorrerevererereereseeesereeessesenens 1
27
28 | 73301-G01 | DIRECTION SELECTOR COVER BRACKET ...ooeveeeeeeeereereersesevessessreesesereenn 1
29 | 73293-G01 | DIRECTION SELECTOR COVER ....coooeeeeereeeeeeneereressesesessesereesssssesssesesessssens 1
30 | 16816-G1 RATCHET FASTENER ....ooomtveeoeveeereeseeeseeseseesessseesesssesessssesessesesessesesessesessesens 4

Service Parts Manual Page E-6



ELECTRONIC SPEED CONTROL Electric Vehicle

B+ to Direction
Selector A

ORN to MS4 (NC) /

BLK to Tab on
Direction Selector

RED to Solenoid

LT. GRN to Key Switch

To Pedal /

Box Connector

WHT from
Power Harness

RED from Control Harness

Silver line on diode must
be oriented as shown

12
BLK from Control Harness /@\

B- to Negative
Battery Terminal

M- to A1 Motor

Page F-1 Service Parts Manual



Electric Vehicle ELECTRONIC SPEED CONTROL

1 - Includes ltems 2 - 31

Service Parts Manual

Page F-2



I ELECTRONIC SPEED CONTROL Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73056-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 «....coovvoeoeeeeseeeeeseeeeseseeseesesreessesesseevesessessseesenenene 2
3 * NUT, 10 = B2 eeeree e seeseeeseeses s s s eseseseesemeseesereseneresen 2
4
5 30353-G1 DIODE, 3 AMP ... eeeeeeeeeese e eeseeeses e s e seeseseseene e eene s sene s 1
6 21764-G1 RESISTOR....e.eooeeeeo oo eeevesseeesesseseseses s sesseseseeseneseeseseeeseseseseresen 1
7 73103-G02 WIRE HARNESS (CONTROL) ......veooreeoeseeeeeseeseeeseesseeeseseseeseee s sseeseseesenens 1
8 * NUT, 5/16 = 24 eee e seeeeeeseeeseeeees e ses s eseseseeneseseeneseesene s 2
9
10 * LOCK WASHER, 5/18" ......veoeeveeeeereeesereeeesesseessssesssesereseesesesseseseseneresen 2
11 25072-G02 WIRE (SOL = Bt} wereeeeeeeeeeeeeseseeseeeseeseseessesesseeseseseesessssesssessesseessesseesssnenes 1
12 | 25978-G10 WIRE (SOL = B-) correeeeeeeeeeeeeeeeseseeesseeesesseseseseesesessessseesese s sees s sees s sens s 1
13 | 11027-G2 LOCK NUT, /4 = 20 ....eoeoeeveeeeeeeeseeeeeeseseeeeeesesseesessesseeseseseeseseseeseseseneresen 2
14
15 | 27855-Go1 SOLENOID, 36 VOLT ..ooveeeeeeeeeeeseeeseeeeeseeseeeseeseseeeesesessessessesseeeseseeesesnenes 1
16 | 73083-Go1 HEATSINK ..o seeeesseeese e sese e ses e sesseeeseeseseseene e eene s sene e 1
17 | 25864-G05 ELECTRONIC SPEED CONTROLLER .....coomveoemeeereereoseeveresenere s 1
18 | 73190-Go1 THERMAL MOUNTING PAD ....cooovoooeeeoeeereeereererssesereesseereeseseseeseeesesessenens 1
19 | 71102-Got BOLT, 1/4 - 20 X 3/8" LGiuv.vvveeeeeeeeseeeeeeseeeeeesseesseeseseeessssessseseseseeseseeseneseesen 5
20 | 73028-GOf (010Y/= 2 FO TSSOSO 1
21 31539-G1 L= = TR 1
22 | 73053-GO1 DOUBLE TUBE CLAMP .....ocooeeeeeeeeeeeeeeeseeseesesveeseesereseesereseeneresenerenen 1
23
24 | 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGivvvverreeeeseeeeeeseeeeeeseeseeeeseseeesseeeesseseseseeseseeseneseesen 3
25 | 73039-G02 WIRE HARNESS (POWER) w..v.oooveooreveeeseveeeeeseressesereessseseesesessessreseesassenens 1
26
27 | 00270-G5 BOLT, 5/16 - 18 X 5/8" LGivvvuereeeeeeeeeeseeeeeeseeeseesseesseseseseeeessseeesseseseseenssessenes 3
28
29 | 11027-Gi LOCK NUT, 5/16 = 18 ...eveeeeveeeeeeeeseeeveeeseeeeesessesesssseseseeseseseeseseseeneseseneresen 3
30

Page F-3 Service Parts Manual



I Electric Vehicle ELECTRONIC SPEED CONTROL |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET .....oiiieieite ettt s 1
32
33 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 4

Service Parts Manual

Page F-4



ELECTRONIC SPEED CONTROL - PDS

Electric Vehicle

1 - Includes ltems 2 - 44
32 - Includes ltems 33 - 41
36 - Includes ltems 37 - 39

48, 49, 50, 51
5 Pin Performance Option
Inline Connector

Seat Wrap Mounted

Direction Selector Only 4 Pin Tow/Maintenance

Box Connector

WHT/YEL to WHT/YEL in Control Harness %
RED/WHT to RED/WHT Ignition Interlock Wire

Sa ¢

4 Pin Accelerator

Inline Connector 3 Pin Speed Sensor

See ACCELERATOR Inline Connector
See ELECTRIC MOTOR

S ) \

Page F-5 Service Parts Manual



I Electric Vehicle ELECTRONIC SPEED CONTROL - PDS

C From Power

Harness
8 10
From Control
Q) Harness
v (G A RED

From Control
Harness

Service Parts Manual Page F-6



I ELECTRONIC SPEED CONTROL - PDS Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73276-G01 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44)...... 1
2 * LOCK WASHER, #10 ...ceeiiiie s cceie et see e see e s e e svn s s e e e s s 2
3 * L I 0 R 2
4
5
6 21764-G1 RESISTOR. ... ittt re s st e st e s e st e st n e e s e e e e saneeenseeeesneeenns 1
7
8 * NUT, 5/16 - 24 ...ttt aa e e s s e e e s s sneeae s 2
9
10 * LOCK WASHER, 5/16" .....cceeeecceie e seeesevee e e s ssee e ssee s sse e s s e ssen s sneeenns 2
11 25972-G56 6 GA WIRE (BLACK 8", C - B)eiiceeie et seeee e s 1
12
13 11027-G2 LOCK NUT, 1/4 = 20 i ceeeeeieecceie et s e e svee s ee s saee s snae e ssse e s sns e sssee e sneeenns 2
14
15 27855-G01 SOLENOID ...ttt ettt et e s s e e a e e 1
16 73083-GO01 HEATSINK ...ttt st e e e s ee e s st e e e s snreee e e sannraeeesnan 1
17 73326-G02 ELECTRONIC SPEED CONTROLLER........cooovireceeeeeeeee e eseeee e 1
18 73190-G01 THERMAL MOUNTING PAD .....cccteieeeie et see e e seee s svee s e s ssnee s e 1
19 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi...uuiiiiiieiiiieeescciie e sciete e sestese s sesae e e s e e s nsneeae s 5
20
21 31539-G1 WIRE TIE ..ottt ettt 1
22 73053-G01 DOUBLE TUBE CLAMP ..o cctie e ceeectie e eeee e seeeseee e sseee s snaessee s sneeenns 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi.uooeiii ettt ee s e e s s 4
25 73106-G01 WIRE HARNESS (POWER) ....coo ettt eeee e 1
26 73271-G01 WIRE HARNESS (CONTROL) (DIRECTION SELECTOR ON SEAT) ........ 1
27 74324-GO01 WIRE HARNESS (CONTROL) (DIRECTION SELECTOR ON DASH; ........ 1
28 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi....eeiiiiiiiiiiiiiciieie sttt tescire e s ssiae e eesssae e e s ssneene s 3
29 11027-G1 LOCK NUT, 5/16 - 18 . .eeeiicieccceie st strssee e ee s sieeessee e s e e sn e snee e sneeenns 3
30

Page F-7 Service Parts Manual




I Electric Vehicle ELECTRONIC SPEED CONTROL - PDS |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | 25866-GO1 SOLENOID BRACKET ...ocoooeeeeeeseeseeeesseeeseeseseeessesesseseseessesessesessenesee s 1
32 | 73089-Go1 COVER ASSEMBLY (INCLUDES ITEMS 33 = 41) ...couoveeeeeeereeeresserereren 1
33 | 73028-Go2 COVER (WITH GASKET) w.coroeveeeeeeeeeeeereseevereeseeeeeeseseseeseseseseseseesesssnens 1
34 | 73093-Go1 LABEL (TOW SWITCH) «..vveeeeeeeeseeseeeeseseesesesesseseseeesseseseesesseseseeeseen 1
35
36 | 73125-Go1 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39).............. 1
37 - SCREW, #5 - 40 .cooooreeeeeeeeeeeeeeseeseeeeseseeeeseseseeseseeseseeeesesesseneseeseee 4
38 - NUT, 15/32 = 32..c.eeeeeseeeeeeeeeeeeeeeeeesseseseseesseese e sesesseseeseseneseeseseenee 1
39 | 73139-Go1 LU =7 SR 1
40 | 73138-Go2 WIRE HARNESS (TOW SWITCH)......cooreveeereeeeeeereseeeeresesesereeressenees 1
41 | 17618-G =T =SSOSO 1
42
43 | 25972-Ge2 6 GA WIRE (BLACK 27", BL+ TO SOL) w.rrvvveeeeeeeeeseeeereoeseeeseesessseeneeeseen 1
44 | 25972-G32 6 GA WIRE (BLACK 36", BL- TO B-)...oooemerereereereeeeessesereeeeseeesresessseereeseen 1
45
46 | 71102-GOT | BOLT, 1/4 = 20 X B/4" LG .eooeroereeeeseeeeseeeeeseeseeeesesesseeesesseseseesesssesseeesseseseseesssesees 4
47
48 | 73272-Go1 | PERSFORMANCE OPTION (FREEDOM) (NOT AVAILABLE FOR FLEET)..... 1
49 | 73272-G02 | PERSFORMANCE OPTION (STEEP HILL) ..ooormveeeereeeeeeeseeeeeeesseneeeeessenenees 1
50 | 73272-G03 | PERSFORMANCE OPTION (MILD HILL).....oveecromeeeeeeeeeseeoeseeeeeeeeseeeneeeeseseneee 1
51 | 73272-G04 | PERSFORMANCE OPTION (ALL TERRAIN).........oveeeeeereeeerereereresererereeseneenens 1

Service Parts Manual Page F-8



Electric Vehicle

ELECTRONIC SPEED CONTROL - HD

COVER INSTALLATION

1 - Includes Items 2 - 23

SOLENOID DETAILS

Service Parts Manual

Page F-9



I Electric Vehicle ELECTRONIC SPEED CONTROL - HD |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73055-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2-23)..| 1
2 73060-GO1 ELECTRONIC SPEED CONTROLLER .......vveoeveeereseeenereeeenseeesereeserersenens 1
3 74014-GO1 CONTROLLER MOUNT .coriveeeeeeeeeeteeeseeeeeesseseseseesesesseseseesessseesesesesessssens 1
4 00414-G5 BOLT, 1/4 = 20 X 5/8" LG v.crreveerreeeverserereesseseesseseessesessssesssessessseesesseessssenes 4
5 00559-G7 WASHER, 1/4" oo eeveoeeeveeeseeseseesesseeesesseeses e sssseseseesesesees s esess s ssse s 2
6 11027-G2 LOCK NUT, /4 = 20...coeveeereeveesseeeeseeseeessesesseseseseesesseesessseesessesesessesessesens 6
7
8 28562-G01 SOLENOID «.reveeereeeeseseeeesseeeeeseeesseesses e sss e sseseseseeseseseeseseesese e sene s sesesrens 1
9
10 | 21764-G1 RESISTOR ..oooveeeeeeeeeeeeeesesseesseseeessesesessesessesessseesesseesesssesessesesessesesesens 1
11 * LOCK WASHER, #10 ....ovveeeeeveesseeeeeseeeeeeseesesessessseesesseesesseeenssseseseesesessenens 2
12 * NUT, #10 = B21ceeeeveeeeseeeeeseeeeses e seeeeseseeseseseeseseseeseseesese s sese s sese s senssrens 2
13 * WASHER, 5/16" .vveoeoeveeeeeeveeeseeseeseseseseesesseesesseesessesesesseseseesssessesssesessseesen 2
14 * NUT, 5/16 = 2veereeeeeeeeeeseseeeesesseeesseseeseeseseseesssesseseseesesesesessseesasesssessssens 2
15
16 | 73095-G02 WIRE HARNESS (CONTROL) ....eoveeeeereeeeseseeeesessesesseseseseessseesesssessseseenen 1
17 | 28325-Go1 WIRE HARNESS (POWER) .....vvveeeeeeerereeeesesseesessesesseseseseesssessessseseseseesen 1
18 | 25978-Gss 18 GA WIRE (BED 9").reveeeeeveeeeeeeeseeeeeeseesesseseseseesesseesese s sesesessesessesens 1
19 | 25972-Go2 6 GA WIRE (BLK 6 ", SOL = Bt) evvveereveeeeeeeessesesesseseseseeseseesesesessseseesssessens 1
20 | 25978-G10 18 GA WIRE(BLK 6", SOL - B-).ervvveeeeveeereesesssseseseesesseeesesseeesssseseseesesessesens 1
21
22 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ervvveeeeveeereeeeeersesssessesesesseseseeseseseesessseesssesssessssens 4
23 | 11027-G1 LOCK NUT, 5/16 = 18....evveeeesveeseeveesseseeesseseseseeseseseesesessessseesesseeesessensssenes 4
24
25 | 23723-G2 COVER oot eeereeeseesesesseseses st ses s seseseeseseseesssaesessreesessseesesesesesssrens 1
26 | 16469-G1 WASHER, 1/4" w..ovoeoeeeeoeseeeeeesseeseesesessesesessesesssseesssseseseeseseseessseesessseeseseseesessssens 1
27 | 14419-G1 WING NUT, 1/4 = 20 1.reveeeeeeeseeeeeereeeseesesesseeesssseesseseseseeseseseeseseeseseseseseseesssssnens 1
28
29 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG ..vcrrevverrreereessereesseseeessessssesessseesessssesessssesessesesessssesesens 4
30 | 11027-G2 NUT, 1/4 = 20 ovvveoeeeeereeeeeeseeeeeeseseesesesee s seseseessssessssseesesssesess s sessesesesssresaesens 4

Service Parts Manual Page F-10



I ELECTRICAL SYSTEM Electric Vehicle

9 - Includes ltems 10 - 18

PDS VEHICLES ONLY

e X g -NT- Through Frame
& ' To Pedal Box

Key Switch Harness

Page G-1 Service Parts Manual



ELECTRICAL SYSTEM

Electric Vehicle

36 - Includes Items 10-17, 37

NON-PDS VEHICLE

Through Frame To Accelerator Pedal

Page G-2

Service Parts Manual



I ELECTRICAL SYSTEM Electric Vehicle

Floorboard

Page G-3 Service Parts Manual



I Electric Vehicle ELECTRICAL SYSTEM

RED GRN/BLK

KEY SWITCH DETAIL WITH
STATE OF CHARGE METER

116
114 117
115 118

BT
T~ 3
= PDS MODELS ONLY )
WITH DASH MOUNTED \\ \\\
DIRECTION SELECTOR N\ \\\\
AN
\

Service Parts Manual Page G-4



I ELECTRICAL SYSTEM Electric Vehicle

h Rear Fender
N
et

94

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side

’i\ WHTto  BLKto
\\‘\ T~ "\, Normally  Common

77> ™ Open
\)

WHT from

Micro Switch \
to BRN from
Taillights

BLK from Micro
Switch to RED
from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTIONS

Page G-5

Service Parts Manual



I Electric Vehicle ELECTRICAL SYSTEM

Drlver Side 110 Passenger Side
BLK| | RED, [ GRN
YEL | |BLK K

BLK|| BLU

Service Parts Manual

Page G-6



I ELECTRICAL SYSTEM Electric Vehicle

4 N N
4 \ . N\
Key Switch State of Charge Key Switch
State of Charge w/o Lights Meter with Lights
123 Meter
/ BLK WHT/ BLUNVHIT
I X
g e 12 % —
C||REDT O 9
RED RED
85
L WHTNVELL fYEL ) S
s
=D
\_ P J .
PDS MODEL ONLY PDS MODEL ONLY
4 N 4 N
- o ) (. o )
State of Charge Direction Key Switch State of Charge Direction Key Switch
Meter Selector w/o Lights Meter Selector with Lights
RED
LOR
GR
ﬁ
GRN "
-
\. W, \. o= W,
PDS MODEL ONLY PDS MODEL ONLY
(" ) ( N
e ) R 3
State of Charae Key Switch State of Charge Key Switch
Metor 9 w/o Lights Meter g uwHT with Lights
S I BLK  BLUMWHT
=k %0
X RED O
- I4 ‘
{ 3
RED
BLU
_ J GAN J
a— a——
\_ - J \ - _/
Page G-7 Service Parts Manual



I Electric Vehicle ELECTRICAL SYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 76045-G0* | BATTERY (8 VOLT) covveeoereeeeseeeeeeseeeeeeseessseseessseesessseseseseessssesessseseeneessseseesesessesens 6
2 70121-GO1 | HOLD DOWN BOLT .cooooorveeeeeeeereeeeeeseeseseseessseesesssesesesesessessessssesessesesessesessesens 2
3 70045-G01 | BATTERY RETAINER ..oooveeereeeeeeeeeeereeseseseessseesesssesesesesessessessssesessssesessesessesens 1
4 11027-G1 LOCK NUT, 5/16 = 18 «.rveveeereveeseseseessseseessesesesssseseesse e ssesessesesessssesseesesseessssenen 2
5 25972-G32 | 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2") .reverrereeereererrrenen 1
6 25972-G40 | 6 GA WIRE (BATTERY INTERCONNECT, 6")....vvermerererereeeerereeeenseseseresserersesens 4
7 00702-G2 NUT, 5/16 = 18 1oveeeeeveereeeeeeseeeseesesessesesesseesseseessssesesaesesesaesesessessseesessseessse s ssseseenn 12
8
9 73149-G01 | CHARGER RECEPTACLE ASSEMBLY (PDS MODELS ONLY)

(INCLUDES ITEMS 10 = 18) vverreeveeeeeeeeeseeeesesseessseseeessesessseeseresesessesesessssessesens 1
10 * RECEPTACLE COVER .....ovveeeeeveereeeeeereeeesesesesseesesseesesseseseesssessessseesessseenen 1
11 * RECEPTACLE BOTTOM....veeeeeeeeeeeeereeesseeeseseeesssseeessesesessesssessessseesessseenen 1
12 | 73051-Go5 FEMALE RADSOK ....cvooeeeeeseeeeeseeseeeseesesesseseseesesssesssssesssessesssseneseesssessenens 2
13 | 73051-Go6 INSULATOR SLEEVE ...oouovveeeeeeeeeeveereeeseeseeeseesesessseesesseesesseesesseseseeseneseeees 1
14 | 73051-G18 REED SWITCH «...eveoeeeveeeeeeeeeseeeeereeeeseseeessesesesseeesesseesesseseseesssessesssesessseenen 1
15 | 73051-Go8 SCREW, #10 = 32 X 1/2" LGiurrrvveerreeeeeeeneeeesseseesseesssesseseeeesssssessssesessesssessesens 2
16 | 73051-G09 SCREW, #6 - 32 X 1 3/4" LG (STAINLESS STEEL) w.rreeeereereeeeereceeereneeeneen 3
17 | 73051-G10 LOCK NUT, #6 = 32.....cveoeeeeseeveeeseeeeeeseesesessessseesesssesesseesssesseseesesesessssessesens 3
18 * WIRE HARNESS (CHARGER) .....veeeoeeeeeseeveeereesesereesesessessseesessseesesesesessseens 1
19 | 71055-GO1 | RIVET, 316" X 3/8" LG creevveereeeeereeeeeeseeseseseeseseseeseseeseseseesssseessss s sesseseseesesessesens 4
20 17618-G1 WIRE TIE cerreeveeee oo seveeesseseeeseeseseseesesseeeseasesessseses e sesseseseeseseseesssesses s sesssenen 3
21
22 10570-G10 | RIVET, 5/32 X 9/16" LG STAINLESS STEEL......oeurveeerereeerrerereeresesesesesesseeenens 2
23 | 73193-GO1 | CLAMP, DOUBLE TUBE .....vocoeeeereeeeeeeseeseeeeseeseeesseseseneesesessesssaesesesesssssesane e 2
24 | 17618-G1 WIRE TIE cerreeveeee oo seveeesseseeeseeseseseesesseeeseasesessseses e sesseseseeseseseesssesses s sesssenen 10
25
26 | XXxXx-xxX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL - PDS)................ 1
27 | 25974-G25 | 10 GA WIRE (WHITE 11%) cooooeoeeeeseeeeeeseeeseseeeseesesesseeessesesesseseseseeseseseeseseesesssenn 1
28 | 27327-GOT | TWISTED CLAMP ..o eeeeeseeee e teeese s s s neeseseseeseseesese e sese s sene e 1
29 10570-G11 | RIVET, 3/16" X 3/4" LG covverrveeereeereereeeseereseeresesesseessesessesseseseeseseesesssesessssesesssnens 1

Service Parts Manual Page G-8



I ELECTRICAL SYSTEM Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.

30
31 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE).........oveeeeeeereeeeresesreresseeerereeressenen 2
32 | 28418-G0T | NUT, 5/16 = 18 (BRASS). . voeeeereveeeereereveeeeseseeesseseesesesesesesesssessssssesesessseesesserens 2
33 | 00993-G02 | LOCK WASHER, 1/4" (SILICON BRONZE) .......creeeeerseereeesessseereeseseseseesessenee 2
34 | 28418-G02 | NUT, 1/4 = 20 (BRASS).... reveeeeeeeeeeesseseeeeeeseseeseeesesseseseesseeseeesesssesseesssessseesesssnees 2
35
36 | 73063-G01 | CHARGER RECEPTACLE ASSEMBLY (NON-PDS MODELS ONLY)

(INCLUDES ITEMS 10 - 17, 37) cvveeeerreeeeeseeeeeeeseeeeeeeeesseeseeeesesesseseeseeesesnesesesnens 1
37 - WIRE HARNESS (CHARGER) ......vvveereeseeeesseeeeeesesesesseeesseseseessessssesessesese s 1
38
39 | XXXXX-XXX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL)........orvvvreeree 1
40
41 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE)........eveeeereeereeeereseseeeeeseeeneeeesessenee 4
42 | 28418-GOT | NUT, 5/16 = 18 (BRASS). . voeeeureveeeereesereeeeseseeessseesesesessseesesssessssssesesessseeseseerens 4
43 | 00565-G8 LOCK WASHER, 5/16" ....veeeoreeveeeeseeeereeseesevereesseessessessesessesssesesseesssesessesesenons 4
44 | 00532-G3 NUT, 5/16 = 18 c.oerreeeeeseeeseeeeseeseseseeseeesseeeseeseseseeseees e sesseseseesseess e seessseseesesenses 4
45
46 | 22674-G1 FUSE BLOCK .ccoreeveeoseeeeveeereeeevereeseeeeseesesseseseesesessessesseseseesssesssesessesesesseserens 1
47 | 71010-GOT | RIVET, 5/32" X 3/8" LG weooeveeeereereerseesereeeeseseeessesesseseseosesesesssessssssesesessseesessenens 2
48 | 18392-G1 15 AMP FUSE .....oooeeeeoeeeeeeeeeseeeeeeesesseseeeeseeess e sesseseseesesens e seessseseeseeene s sesssnen 3
49
50 | 32860-G1 HORN (WITH MOUNTING HARDWARE)........c.evveeeeererereesseeeeeeseesereeesseserens 1
51 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi.v.vveorreeveeeeeeeeeeeereeseeeseeseeessessessesessesssesesssessesesessesesens 1
52 | 00559-G7 WASHER, 1/4" ..o eeeesseeeeeesesee e s eseseeseseseseeeessene e seesssseeessese s 1
53 | 00891-G2 LOCK NUT, 1/4 = 20 c.oooeeeveeeeeeeeeeeeseeeeeeeseeseeeseessees e sesseseseesssess e seesesesessesenses 1
54
55 | 17318-G1 HORN SWITCH.... oo eeeveeeeseeeeseeseeseveseesesessessessesessesseesessseesesesesseserens 1
56 | 27068-G01 | HORN SWITCH BOOT ....ovceeeeeeeeeseesseeeeeseseeeeesesseseseesseeseeesesssesseeseseseseesesssnee 1
57 | 17318-G2 HORN SWITCH CAP AND NUT ...oooreveeeereeeeesseeseesesseeeseesseesseeseeseseeeesesenseses 1
58 | 19233-G1 HORN SWITCH PLATE .....ooooneveooseeeeveeseeseeeeeeseeesseesesseseseesssesesssessesesessesesens 1

Page G-9 Service Parts Manual



I Electric Vehicle ELECTRICAL SYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 71055-G01 RIVET, 3/16" X 3/8" LG ...eeee ettt e e 2
60 17618-G1 WIRE TIE .o 2
61
62 21573-G1 HOUR METER ..ottt e s srn e e 1
63 74019-G01 HOUR METER BRACKET ...ttt e 1
64 00150-G4 SCREW, #10 - 24 X 1/2" LG .ot 2
65 11098-G7 LOCK NUT, #10 - 24 ...ttt e s 2
66 75117-G02 WIRE HARNESS (HOUR METERY ....cccciieee ettt 1
67
68 73030-G01 PLATE (IGNITION SWITCH ONLY) ....occirtiiireriee et 1
69 73030-G02 PLATE (IGNITION SWITCH, STATE OF CHARGE METER)......c.ccocriiiirires 1
70 71145-G01 DECAL (IGNITION SWITCH ONLY) ....ooiiiiieeniiee et 1
71 71123-G01 DECAL (IGNITION SWITCH W/O LIGHTS, STATE OF CHARGE METER,) ...... 1
72 71129-G01 DECAL (IGNITION SWITCH W/ LIGHTS, STATE OF CHARGE METER) ......... 1
73 33623-G02 RIVET, 3/16" X 3/8" LG ...eeee ettt e e 2
74
75 XXXXX-XX IGNITION SWITCH (WITHOUT LIGHTS) (INCLUDES ITEMS 77 - 78) ............. 1
76 33639-G0* IGNITION SWITCH (WITH LIGHTS) (INCLUDES ITEMS 77 - 78)...occcvvrvrerenne 1
77 00568-G6 LOCK WASHER, 3/4" ... .ottt e s 1
78 17137-G1 FACE NUT, 3/4 - 20 ...ttt nnee e s 1
79
80 74324-G01 HARNESS (CONTROL) (PDS MODEL ONLY) ..c..eicirreiirrreerrr e eeesreser e 1
81 73041-G01 HARNESS (KEY SWITCH) (FLEET).....cooi s 1
82 17618-G1 WIRE TIE .ottt e e e 1
83
84 33636-G01 STATE OF CHARGE METER .....oooieee e e 1
85 25978-G74 18 GA WIRE (RED B") ....eeieiee ettt e 1
86
87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .....cccvvirr e 1
88 21640-G1 TURN SIGNAL FLASHER.......c.ot it 1

Service Parts Manual Page G-10



I ELECTRICAL SYSTEM Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * VINYL TAPE ...ttt sttt e e st e e e s sr e ae e s sannraeeesnans AR
90 20965-G3 STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS)................. 1
91 73043-G01 WIRE HARNESS (ACCESSORY)..cciiciiieiirrteeererrereereesreessees s sveessseee s ssveeesens 1
92
93 22260-G2 TAILLIGHT ASSEMBLY (COMPLETE) ....ucttiiiiiiiieeee it siee e seene e sseneee e 1
94 74371-G01 BEZEL (DRIVER SIDE)........ooiiieeecee sttt see s see s ee s snse s e s sneeens 1
95 74371-G02 BEZEL (PASSENGER SIDE) ......ouoiiiiiiie et 1
96 14601-G11 RIVET, 3/168" X 9/18" LG ..eeeiiiiieee ettt e s e s e s en s 2
97 71364-G02 L 8
98 71425-G01 COUNTERSUNK SCREW, #8 - 18 X 3/4" LGi.....ceovveveer v e 8
99 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..oveiiiiiiiieei ettt siee e ee e seae e 1
100
101 74001-GO1 I I = PR 1
102 74236-G01 LIGHT BAR BRACKET (PASSENGER SIDE) ....ccccccvvveerrriereeeeeeveesserenssveenns 1
103 74236-G02 LIGHT BAR BRACKET (DRIVER SIDE) ..ottt 1
104 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..uuiiiiiieiieeeieiiete st cee e e s e s e e s s naeaa e s 2
105 11027-G2 LOCK NUT, 1/4 = 20 oo eeeee et ectee e seeeste s sssee s e see e sssee s sne e ssve e s snsaesseneesnenenns 2
106 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..oeeeeee et estee e eeestee s see e e s sve e s snan s e en 4
107 01038-G01 SCREW, 1/4 - 14 X /2" LG eeeee ettt seeee e 2
108
109 74004-G01 HEADLIGHT BULB ... ceee ettt v st s e ssve s s s e e s ens AR
110 74005-G01 MARKER LIGHT BULB .......etiiiieicctre s ceeeeereseee s e ree e see s sne e ssveee s s essee s sneeenns AR
111 74006-G01 TURN SIGNAL BULB......eeiii ittt tesstae e s a e s e e s ssneaaenas AR
112 21759-G1 TAILLIGHT BULB ..ottt sttt e s s s s e e s s ae e e s ssneaaenas AR
113
114 73030-G05 PLATE (IGNITION SWITCH, DIRECTION SELECTOR) .....ccccovcvevrvieriererrceenne 1
115 73030-G06 PLATE (IGNITION SWITCH, DIRECTION SELECTOR, STATE OF CHARGE

IMETERD) wvvoeveeeeeseeeeeeeeseeessesseeesesessesseses s ee st seeseseseesesesesseeseessseseesesessasesesesee 1
116 74316-G01 DECAL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR)...| 1
117 74320-G01 DECAL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,
STATE OF CHARGE METER) .....cocctrie ettt eee e s s e sene s e s 1
Page G-11 Service Parts Manual




I Electric Vehicle ELECTRICAL SYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

118 74322-G01 DECAL (IGNITION SWITCH WITH LIGHTS, DIRECTION SELECTOR, STATE
OF CHARGE METER) ...ci ittt 1

119

120 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) .....cocovvcrierercererieeen 1

121

122 33636-G04 STATE OF CHARGE METER (VERTICAL) ...cocrier e 1

123 74018-G01 HARNESS (STATE OF CHARGE METER) ...ooccvvvei e 1

124

125 73290-G02 REVERSE BUZZER........ooi ettt s 1

126 01041-GO01 RIVET, 5/32" X 3/4" LG ..eeecre ettt ses e e sr e serene e 2

Service Parts Manual Page G-12



ELECTRIC MOTOR

Electric Vehicle

1 - Includes Items 3 - 12
2 - Includes items 3 - 11 and 14
16 - Includes ltems 17 - 29

25

Page H-1

Service Parts Manual




I Electric Vehicle ELECTRIC MOTOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) .....cccccvvveeeeen. 1
2 73124-G03 MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14).....cccccvevneen. 1
3 * ARMATURE ..ottt s 1
4 73120-G03 BRUSH SPRING ...ttt 4
5 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.ccccvvcveeennee. 1
7 73120-G07 BEARING ...ttt ee e e e e n e s e e e e 1
8 73120-G06 SNAP RING ...ttt rre e e ssr e e e s sreae e e seraeeeenan 1
9 73120-G09 COVER PLATE & SCREW .......ooii ettt s e sseee s sveessen s sveeens 1
10 73120-G08 COVER COMMUTATOR END.........ooooiereeeeeeerceee e sseee s svee e e sneeens 1
11 73120-G06 L0 USRI 1
12 73120-G24 FIELD COIL KIT (G02 MOTOR) (INCLUDES HARDWARE)..........ccc.ccu...... 1
13
14 73120-G12 FIELD COIL KIT (G03 MOTOR) (INCLUDES HARDWARE)............ccoeeu..... 1
15
16 73124-G08 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29)........... 1
17 * ARMATURE ..ottt s 1
18 73120-G03 BRUSH SPRING ........ooi ittt sseee s see e s e s s sne e e see e s sneeseees 4
19 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1
20 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........ccccccvvrinnnen. 1
21 73120-G07 BEARING........ooii ettt rte e see st ee s svae e e st e e e s sse e e s nee e s sneeeennes 1
22 73120-G06 SNAP RING ... .ooiiiiie et ses e ee e s e s e e s s saee e s e e s snsae s see e e sneeenns 1
23 73120-G09 COVER PLATE & SCREW ...ttt srne e st ee e 1
24 73120-G23 FIELD COIL KIT (INCLUDES HARDWARE) ......cccooceiiiieieee e 1
25 73120-G19 COVER COMMUTATOR END.........ooooiereeeeeeerceee e sseee s svee e e sneeens 1
26 73328-G01 X € = 1
27 01037-G02 SCREW, #10 - 32 X 1/2" LG .iieeee it sciree e seree e s seee e s snae e e nane 1
28 73277-GO1 RETAINING RING ......oooiiiiieiii st s 2
29 73327-G01 SPEED SENSOR ......cctie ettt csee s s s ee s s e s s e ssee e s snsae s e s sneeenns 1
30 24261-G1 BUMPER SPLINE ......cccteiieee et ser e s reeecrene s st e s see e s e e s e s e e s e s snnneen 1

Service Parts Manual Page H-2




Electric Vehicle

FRONT SUSPENSION

Gl pUe Z| - G SWa)| Sapnjou] - y|
0l ‘6 Sway sapnjou - g
2} - b sway)| sepnjou - €

Service Parts Manual

Page J-1



I Electric Vehicle FRONT SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 FRONT AXLE ... oottt ettt sa e s s e narne s 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).......cccne... 1
4 ¥ SPINDLE (DRIVER SIDE}......coioiiieiie ittt s nene s 1
5 16623-G1 BEARING ...ttt s e s ere e e 2
6 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 1
7 25146-G1 GREASE SEAL ...ttt e e 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) ....oovoeiieereeeeeeeee 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiueererieerirererr st 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ......cccoevvrereecrenernanes 2
11 12093-G1 SLOTTED NUT, 1 - 14t s s e e s 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGt 1
13
14 70221-GO01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 ¥ SPINDLE (PASSENGER SIDE) ......cocoiiiiiieiee e 1
16
17 12091-G2 SPINDLE CAP ...ttt s s e e e se e e e 2
18
19 01040-G01 KING PIN, 172 - 13 X 5" LGttt e 2
20 00571-G5 WASHER, 1727 ..o e e 4
21 70328-G01 KING PIN TUBE ...t e s st e e 2
22 16982-G1 THRUST WASHER, 7/8"..... ot s e 2
23 14390-G6 LOCK NUT, 1/2 - 13 Lttt 2
24
25
26 70324-G01 SHOCK ABSORBER .....ccoritirritrrre et e 2
27 10435-G1 SHOCK ABSORBER WASHER ........oo e 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .......c.cocoiiiiieee e 8
29 00532-G6 NUT, B/8 = 24 ..o e s e e e 4
30

Service Parts Manual Page J-2



l FRONT SUSPENSION Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING ... ooiiiiieee st 2
32 70540-G02 SPRING PLATE ...t s ese s e e e e s e e 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGt s 6
34 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt e e 6
36 70163-G02 SPRING PLATE ...t s ese s e e e e s e e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt nne s e s 8

Page J-3 Service Parts Manual



l Electric Vehicle FRONT SUSPENSION

Service Parts Manual Page J-4



l REAR AXLE Electric Vehicle

- Includes ltems 2 - 8

NOTE:

Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

Page K-1

Service Parts Manual



l Electric Vehicle REAR AXLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73069-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2-8) .....cocoiriirceniene e 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) .....c.oociiirriee e 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE).....occoi it 1
4 25228-G1 DIFFERENTIAL COVER ..o e e 1
5 25226-G1 FILL/CHECK PLUG ...ttt s s s 1
6 25227-G1 WASHER ...t e et e e e 1
7 15558-G1 BOLT, 5/16 - 18 X 3/4" LG ..ottt e e 10
8 73050-G01 VENT e e s e s sre e e e s 1
9
10
11 XXXXX-XXX| BUMPER SPLINE (SEE ELECTRIC MOTOR) ...ccviviiirinee e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LGi...eeeeeieece ettt e s e 3
13 00565-G7 LOCK WASHER, 1/4" ...t et sn e e 3
14 00559-G7 WASHER, 1/4" ...ttt e e e 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt s e s s AR

Service Parts Manual Page K-2



l REAR SUSPENSION Electric Vehicle

Page L-1 Service Parts Manual



I Electric Vehicle REAR SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
1 70324-GO1 |  SHOCK ABSORBER .......cocoomrveeerceesseeessseessssesssessssssesssseesssssnssssessssssssssessn 2
2 10435-G1 SHOCK ABSORBER WASHER............crveeeereesseeeesseessssssssssseesssssensssssnsssens 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING -............orrvveereeeereeseessesesnsssenneee 8
4 00532-G6 NUT, 3/8 - 24 ..ooooeeeeoeeeeeeeeseeeesssesees e seesessseeessssesessssesss s sssssaenssnssnnees 4
5
6 70474-GO1 | LEAF SPRING, 2 LEAF ......oooevoeeeeeeeeeeeeseseessesessesesessesssesesssessssseessssssenssenn 2
7 74207-GO1 | LEAF SPRING, 4 LEAF ......oovooeeeeeeeeeseeeeeeseeeesseossssesssseessssenesssensssanesnsees 2
8 72618-GO1 | “U” BOLT, 3/8 = 16 cecmveveemeveeeeeeeesseeeesesesessssesssssssssessssssesssseessssenesssenssssssssssesn 4
9 00560-G1 WASHER, 3/8" .....vveoreveerereresseresesseeessssesesssssessesssessessseesssssessssssessssssensssssansssans 8
10 | 11098-G5 LOCK NUT, 3/8 - 16 ..eoomveeeeeereeeresseesesssnesssssseesssssssssssssesssssessssssesssssansssssneees 8
11
12 | 70289-G02 |  SPACER.......oorooeeeereeeeeseeeeeeeeesseesssseses s sesseessssessssseeesseesssssessssesssssessssesesssenees 4
13 | 70291-GO1 | BUSHING (LEAF SPRING)........ooveeeereeerereresseeeesesessssssesssssanesssessessensesssnnees 12
14 | 70290-G0T |  SHACKLE PLATE ......oommvveeeeeeeeeeseeoneesessseesessseeessssessssssssssssensssssassesssssesssneees 4
15 | 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LGiuuurvvvrrreeeeeeeeeesseesesssesessesesesssssssssssssssosssssssssssssssssnnees 4
16 | 11098-G5 LOCK NUT, 3/8 - 16 oveeooeveeeeeeeesseeeoseeesssseesssssesesssssessssssssssssssssssssssssessssssnnees 4
17
18 | 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGiur...oooocveeereeeeeseesesesenessseessssseeessssneesens 2
19 | 12262-Gi LOCK NUT, 3/8 - 16 oveeooeveeeeeeeesseeeoseeesssseesssssesesssssessssssssssssssssssssssssessssssnnees 2

Service Parts Manual Page L-2



SEATING AND BAG HOLDER, GOLF CAR Electric Vehicle

Front of Vehicle

“ .

1 - Includes ltems 2 - 9

Page M-1 Service Parts Manual



I Electric Vehicle SEATING AND BAG HOLDER, GOLF CAR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)..corrvvverrerereerereeseserenen 1
2 * TEE NUT oottt seseseesessesesesesesseeses e sessesesesseseseesssessessseesess s 8
3 17074-G1 BUMPER ....coo e veeeeeeeeeseseeeeses e sessssesesssseseessseseeseseesesesesessseeseseseesessssens 2
4 * FLAT STAPLE ..o oo sveesseseeesseseseseesessssessseesesseesess e nesseseseesssessenens 110
5
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) cvooeeeeeeeeeeeeseeeeeeseesesesseseseeseseseesesesssessssens 1
7 71602-G** VINYL SEAT BOTTOM COVER ...ocorvveeeeeeesseeeessesesesseseseessseseesssesessssssens 1
8 * FOAM PADDING (SEAT BOTTOM) ...rveoereveereereeeeseseeeeseseeeenseseseseesesessenens 1
9 * SEAT BOTTOM (WOOD) «...ceeoeeeeeeeeeeseeeeesseseseseesesesseseseesesssesesesesessssens 1
10
11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) ... vveeoreeererereseseeeeseseeeessssenereesesessesens 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE) ..oorveoeereeereeeesreseeeseeseseseessseeesessesesesseseeesens 1
15 | 71204-GOT | BOLT, 174 - 20 X 7/8" LGuvveureeveereeeeessereeseeseseseeseseesessseessseeessssesssseseseesesessesens 8
16
17
18
19 | 71610-GOT | SEAT HINGE . veereeeeeeeeeeeeseeeeeeseseeesseseseseeseseseeseseesessseesssseesese e neeseneseeseseseenens 2
20 | 00720-G08 | SCREW, #12 - 14 X 1" LG ceovvereereeseeseeeseeeeeeseeeeeseeseseseesesesseseseesssssesssessessseenens 4
21
22 | 71751-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) .....oovvveeeereeerereeersesenens 1
23 * FLAT STAPLE ..o oo sveesseseeesseseseseesessssessseesesseesess e nesseseseesssessenens 95
24 | 71752-Go1 PLASTIC SEAT BACK COVER ....veeeeeeeereeseeesseseeesesseeseseeenssseseseesesessenens 1
25 * SEAT BACK (WOOD) .....ccoeveeeeeeeereseereeeseessesseseseseesesesseseseesesssesesesesessssens 1
26 | 71002-Go1 SCREW, #8 X 5/8" LG .vvvereveereeeereresesreeesessseessessseseesesesseseseesesssesssesesessssens 4
27 * TEE NUT oot eeeeseeseseseesesessessseesesseeses e s seseseeseseseessseesest s ssss s 4
28 * FOAM PADDING (SEAT BACK) ....vveeeveeereeseeeeseseseesesseeseseeeenssseseseesesessenens 1
29 | 71753-G* VINYL SEAT BACK COVER ..corvvermeeeeereeeeeesseeesessesesessesereeseseseessseseesessssens 1
30

Service Parts Manual Page M-2



I SEATING AND BAG HOLDER, GOLF CAR Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71811-G02 SEAT SUPPORT BRACKET ...ttt ene 2
33 00414-G8 BOLT, 1/4 - 20 X 1" LG cri e s e e 4
34 00565-G7 LOCK WASHER, 1/4" ... oottt 4
35 71802-GO01 BOLT, 3/8 - 16 X 2 1/4" LG ..ottt s e 4
36 71851-G01 BAG HOLDER BRACKET ..ottt e e s e 1
37 71856-GO01 BAG RETAINER CLAMP ...t e 2
38 71853-G01 BAG RETAINER STRAP ... .o e 1
39 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG ...oocrieireee et 2
40 71821-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG covetrerieerreerreer et 2
41 11027-G2 LOCK NUT, 1/4 - 20 ..ottt e e s s s 2

Page M-3 Service Parts Manual



I Electric Vehicle SEATING AND BAG HOLDER, GOLF CAR

Service Parts Manual Page M-4



SEATING, SHUTTLE 2+2 Electric Vehicle

Front of Vehicle

\CS

1 -Includes ltems 2 - 9

Page M-5 Service Parts Manual



I Electric Vehicle SEATING, SHUTTLE 2+2

Service Parts Manual Page M-6



I SEATING, SHUTTLE 2+2 Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) .ooveeoreeeeeeeeereseeeersesenens 1
2 * TEE NUT eeeeeeeeeseeeeeeseseseeseeesseseeessesesseseesee e s seseseesessesessseesesssesessseenessenes 8
3 17074-G1 BUMPER ...t seveesseseeesessesesesessesessssesessssesesseesssseesessesesessssesseses 2
4 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 110
5
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) c.ocorveeeeveeeseeeessesesereseseeesessesesessesesessesereesens 1
7 71602-G** VINYL SEAT BOTTOM COVER ..coveeeeveeereereeeesesereesesseeseseeesseseseseesssessesens 1
8 * FOAM PADDING (SEAT BOTTOM).....voomreeeeseeessseeeensesesessesesesseseseessseseenen 1
9 * SEAT BOTTOM (WOOD).......eeeeereeeeeseeeeeeseeeesseseseseesessseesessesessssesesessesessesens 1
10
11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) .....coumrveereereeersereersererersesssessessreeseseseesen 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE).........oveeeorereeoosesreosssseeessesesessesssessessseeseseseesen 1
15 | 71204-GOT | BOLT, 174 - 20 X 7/8" LG ereveeeeereeereereereseseeeeseseeesessesessssesenseseseseesssessessseessseseesen 8
16
17
18
19 | 71610-GOT | SEAT HINGE ..oormveeeeeeeeeeeseeeesee e sese e sseessesseesseessesseeesssseesseseseseeseseseeseseesess e 2
20 | 00720-GO8 | SCREW, #12 - 14 X 1" LGiveurevveeeeeeereeeeeeseeseseseeseseeseseseesssseeessse s sseseseseesesessesens 6
21
22 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ovcmreeereererereererersenen 1
23 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 95
24 | 71752-GOf PLASTIC SEAT BACK COVER ...coueveeeeereeeeseseeesssseeensesesessesesesseseseeseseseenen 1
25 * SEAT BACK (WOOD) ....cveeeeeeeereeeeeseeeeeeseeseseseeseseseesessesessseesesssesessseenessenes 1
26 | 71002-GO1 SCREW, #8 X 5/8" LG wevreeveeeeeeeeeseereeeseeseseseessssesessseesesssesessesessssssesessesessesens 4
27 * TEE NUT oot eeees e esesseseeeseesease s sse e sseseseseesessesesssessesseeesesseensssenes 4
28 * FOAM PADDING (SEAT BACK) ...cvreveeeeereeeseseeeesssseeessesesessesesesseseseessseseenen 1
29 | 71753-G* VINYL SEAT BACK COVER ...cooorveeeeeveeeseeeeeeeseseseesesseeesessesessssesesesseressesens 1
30

Page M-7 Service Parts Manual



I Electric Vehicle SEATING, SHUTTLE 2+2 |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32
33 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 34 - 44)......coorieeirrereerecennd 1
34 71602-G** VINYL COVER (SEAT BOTTOM)...coiiiiiieeecenee e 1
35 * FOAM PADDING (SEAT BOTTOM) .....ooiieiriieeeieceee e e 1
36 * SEAT BOTTOM (WOOD) ....cueiiirrerieerereeenr e seeane e e serene s 1
37 * TEE NUT .ot 16
38 74140-G01 TRIM e s 1
39 * FLAT STAPLE ...ttt s e 110
40
41 71012-G01 TRIM e s 1
42 71702-G01 HIP RESTRAINT (DRIVER SIDE} ... 1
43 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......cooviirrierceerereeere e 1
44 00414-G8 BOLT, 1/4 - 20 X 1" LG cviirrieerre e s e 8
45
46 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ....ccceieeiieeeeeeeeeeee 1
47 74117-G01 SEAT SUPPORT BRACKET ..ot et 2
48 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 12
49 00565-G7 LOCK WASHER, 1/4" ... ettt s e s 12
50 17838-G1 NYLON BUSHING ..ot s s e s 4
51 74134-GO1 QUICK RELEASE PIN ...t e 2
52
53 70364-G01 SPACER ... e e e 2
54 74111-GO1 SEAT BACK SUPPORT ...ttt s s 2
55 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 4
56 00565-G7 LOCK WASHER, 1/4" ...t et sn e e 4
57 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG ettt s s e s 4
58 00560-G1 WASHER, 378" ...t e 4
59 70113-G01 RUBBER BUMPER ...t 4
60 11027-G1 LOCK NUT, 5/18 - 18 ...t serses e st e e e 6

Service Parts Manual Page M-8



SEATING, CONVERTIBLE CARRIER

Electric Vehicle

Front of Vehicle

\C ¢

1 - Includes ltems 2-9

Page M-9

Service Parts Manual




Electric Vehicle

SEATING, CONVERTIBLE CARRIER

Front of Vehicle

Service Parts Manual

Page M-10



I SEATING, CONVERTIBLE CARRIER Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) .ooveeoreeeeeeeeereseeeersesenens 1
2 * TEE NUT eeeeeeeeeseeeeeeseseseeseeesseseeessesesseseesee e s seseseesessesessseesesssesessseenessenes 8
3 17074-G1 BUMPER ...t seveesseseeesessesesesessesessssesessssesesseesssseesessesesessssesseses 2
4 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 110
5 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 46
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) c.ocorveeeeveeeseeeessesesereseseeesessesesessesesessesereesens 1
7 71602-G** VINYL SEAT BOTTOM COVER ..coveeeeveeereereeeesesereesesseeseseeesseseseseesssessesens 1
8 * FOAM PADDING (SEAT BOTTOM).....voomreeeeseeessseeeensesesessesesesseseseessseseenen 1
9 * SEAT BOTTOM (WOOD).......eeeeereeeeeseeeeeeseeeesseseseseesessseesessesessssesesessesessesens 1
10
11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) .....coumrveereereeersereersererersesssessessreeseseseesen 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE).........oveeeorereeoosesreosssseeessesesessesssessessseeseseseesen 1
15 | 00414-G8 BOLT, 1/4 = 20 X 1" LG cvvvereveeeseeeeeeseeseeseeeseesssessseesesseeessssesesseseseseessseesessseesesssenan 8
16
17
18
19 | 71610-GOT | SEAT HINGE ..oormveeeeeeeeeeeseeeesee e sese e sseessesseesseessesseeesssseesseseseseeseseseeseseesess e 2
20 | 00720-GO8 | SCREW, #12 - 14 X 1" LGiveurevveeeeeeereeeeeeseeseseseeseseeseseseesssseeessse s sseseseseesesessesens 4
21
22 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ovcmreeereererereererersenen 1
23 * FLAT STAPLE ..o seeveeeseeseseeeeseeesesseeses e sssseseneeseseseesesesseseseesene s 95
24 | 71752-GOf PLASTIC SEAT BACK COVER ...coueveeeeereeeeseseeesssseeensesesessesesesseseseeseseseenen 1
25 * SEAT BACK (WOOD) ....cveeeeeeeereeeeeseeeeeeseeseseseeseseseesessesessseesesssesessseenessenes 1
26 | 71002-GO1 SCREW, #8 X 5/8" LG wevreeveeeeeeeeeseereeeseeseseseessssesessseesesssesessesessssssesessesessesens 4
27 * TEE NUT oot eeees e esesseseeeseesease s sse e sseseseseesessesesssessesseeesesseensssenes 4
28 * FOAM PADDING (SEAT BACK) ...cvreveeeeereeeseseeeesssseeessesesessesesesseseseessseseenen 1
29 | 71753-G* VINYL SEAT BACK COVER ...cooorveeeeeveeeseeeeeeeseseseesesseeesessesessssesesesseressesens 1
30

Page M-11 Service Parts Manual



I Electric Vehicle SEATING, CONVERTIBLE CARRIER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70364-G01 SPACER ... e e e 2
32 74111-GO1 SEAT BACK SUPPORT ..ottt sne e s 2
33 00414-G8 BOLT, 174 - 20 X 1" LGiueriee it 4
34 00565-G7 LOCK WASHER, 1/4" ... ettt s e s 4
35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG ettt s s e s 4
36 00560-G1 WASHER, 3/8" ...ttt e e e 4
37 70113-GO1 RUBBER BUMPER....... ettt s s s e 2
38 11027-G1 LOCK NUT, 5/16 - 18 ..ottt s e s e 2
39
40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) .....ccvvrivrirerrcrerereceneene 1
41 75258-G01 SEAT BACK MOUNT ...ttt 1
42 00414-G8 BOLT, 1/4 - 20 X 1" LGin ottt 4
43 00565-G7 LOCK WASHER, 1/4" ...t et sn e e 4
44 16705-G6 BOLT, 1/4 - 20 X 1 3/4" LG oo et 2
45 00520-G1 ACORN NUT, 1/4 - 20 ...ttt e 2
46 19859-G1 END PLUG, 3/4".... .ottt 2
47
48 75229-GO01 BED ASSEMBLY (INCLUDES HINGE AND MAT) .....cccooimiirrerre e 1
49 75263-G01 SEAT BOTTOM ASSEMBLY (INCLUDES HINGE AND MAT).....cccocceveererenen. 1
50 75197-G** SEAT BOTTOM ...ttt e s s s e 1
51 75252-G01 VINYL SEAT BOTTOM COVER.......oocorieerreee e 1
52 00762-G4 BOLT, 5/168 - 18 X 1 1/2" LG it 2
53 17255-G1 TEFLON WASHER, 5/16" ...t e 4
54 00654-G3 LOCK NUT, 5/16 - 18 ..ottt s e s e 2
55 19859-G1 END CAP, 3/4" ...ttt et e e e e e s e 4
56
57
58 75273-G01 BED FRONT (INCLUDES MAT).... oot 1
59 00661-G6 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 4
60 00559-G8 WASHER, 5/16" ...ttt s e e ene s 4

Service Parts Manual Page M-12



I SEATING, CONVERTIBLE CARRIER Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 75193-GO1 SUPPORT FRAME ... .ottt 1
62 00438-G8 BOLT, 5/18 - 18 X 1" LG ..ottt e 2
63 00559-G8 WASHER, 5/18" ...ttt e e s s e e 2
64 11027-G1 LOCK INUT, 5/16 - 18 ..ottt s 2
65 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG ..ttt e 2
66 17838-G1 NYLON BUSHING.......cocoiiiiiirrieereri s e e e 4
67 00559-G8 WASHER, 5/168" ...t ere e e 2
68 00654-G3 LOCK INUT, 5/16 - 18 ..ottt s 2
69 75196-G01 HANDRAIL ...t e s e s 2
70 00762-G02 BOLT, 5/18 - 18 X 1 1/4" LG ..oi i 2
71 00664-G8 LOCK WASHER, 5/16" ...ttt s 2
72 00520-G3 ACORN NUT, 5/168 - 18 ... sttt s s e e 2
73 75261-G02 END CAP, 17 et s e e e e e e 4

Page M-13 Service Parts Manual



I Electric Vehicle SEATING, CONVERTIBLE CARRIER

Service Parts Manual Page M-14



STEERING

Electric Vehicle

20 -
36 -
45 -
50 -
64 -
66 -
70 -

Yo

Front of Vehicle

- Includes Items 2 - 34
- Includes ltems 3 - 6

Includes Items 21 - 28
Includes ltems 37 - 48
Includes ltems 46 - 48
Includes Items 51 - 52 Early Production
Includes Items 65 - 74
Includes Items 67 - 68
Includes ltems 71 - 72

50 2

{51

59

60
52

oe

46

47 (Late Production)

Page N-1

Service Parts Manual



N

Electric Vehicle STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)....oenieiiereie e eeeee e 1
3 * SLEEVE BEARING ......cooiriietieereeeceeereee e seese e seseesse s seene e e eees 1
4 * SLEEVE BEARING ......ccooeiiiitieeeiceeecesceee e e see e sae e sesae s seessesnesrennas 1
5 * FLANGED BEARING ........ccooiiiieiieeeieetseeesies e ses s sae e s seesenas 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ocvitierreeree et 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi...eeoieeeeeeeeeeeieeeeeeseeseete e seeaesae e e e srese e e nnas 2
9 18456-G1 GREASE FITTING, 90° ...cueiieerieierereeeereereseessesesseessesseseessessesseseessesseseesnes 1
10 70177-GO1 RACK GUIDE COVER ......ooeieeereerecee ettt sesees e seeseese e e saenne e 1
11 70225-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
12 70178-G01 COMPRESSION SPRING......cccoieieii et ereseseesesees e e see e see s es 1
13 70179-G01 RACK GUIDE ....cveieeierceeerreesstee e sveessee e s st e esee e s svee e eneee s ssee s ennnesnsseeessnnes 1
14 11391-G1 O 7V | B SR P 1
15 70041-G01 RACK COVER........o ettt ettt sa e ne e stesas e stesrananeneas 1
16 11391-G1 CLAMP, 1 /4" ettt e e st e e e st e e e s sareae e e saaraeaeenan 1
17 70183-G01 2 I 1 1
18 11391-G5 O 7V | 77 USSP 1
19
20 70299-GO1 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....cccceiiiereeeeeeee e 1
21 70297-G01 GEAR PINION ... ..ttt e rtee e e see e sre s s e e s s e s ee e s sne e e e 1
22 15112-G1 BALL BEARING .....ooueiieieerieecee et seese e seeees e e seese e e seesnesnens 1
23 70190-G01 EXTERNAL RETAINING RING ......ccccteieieeieiese e 1
24 70298-G01 STEERING RACK .......ooieiieeeetteceeieteeesieee e sie ettt seesse e snennas 1
25 70192-GO01 RACK BALL END .......ooiriieieieeereeseee e seesee s s e seens 1
26 00532-G8 NUT, 7/16 = 20 eeeeeereeeree e et eseeeeseeseeseesse e sesses e seeseesesseseessnnsesnens 1
27 18456-G1 GREASE FITTING, 90°.....iiiiieeeeeeieeeieeesee e see e sae e este e seesse e s nnas 1
28 70466-G01 RETAINER ...ttt e e s ne e e e 1
29
30 70184-G01 3 P 1

Service Parts Manual Page N-2



STEERING

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" .. eeititeiee e e seenen e s e e e e e e e e s snnas 1
32 70195-G01 THRUST WASHER, 7/8" ... .ottt ettt 1
33 00734-G6 LOCK NUT, 7/8 = Dottt ettt ettt e e e e e e ee e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...t te e ee e 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ..ccocovvveeeneennen. 1
37 14322-G3 STEERING SHAFT ...ttt e e e e e e e e e e e s e 1
38 70558-G01 1010 118 =4 I |\ [ R 1
39 00550-G1 LOCK NUT, 1/4 = 20.. . ettt ettt ettt e e e e e e e e 2
40 70227-G01 BOLT, 1/4 - 20 X 7/8" LG «evveeii ettt ettt e e setee e e s eeee e e s ssnene e e 2
41 70223-G01 17N (4 = R 1
42 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK .....cuoriieeieieieieeeeee e, 3
43 00878-G1 LOCK WASHER, 3/8".....ooii ittt e ettt e e vee e e e ee e 3
44 70466-G01 RETAINER......ceeeeie ettt e e e s s e st e e e s e s e s e s e re e e e e e e e e e s e snnnnnne 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) ......ccovvccieeeinrcineennn. 1
46 * STEERING COLUMN ... cenitiee e te e eeeneeeeae s e e e e 1
47 28569-G01 STEERING COLUMN BUSHING (LATE PRODUCTION)......cccceecerennee 1
48 01022-G01 SCREW, #6 - 20 X 5/18" LG ..eeiiiiiiee et s 1
49
50 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 51, 52)

(EARLY PRODUCTION) ..uiiieii ettt seee s ee e sene s 1
51 * STEERING COLUMN BUSHING ... 1
52 * ST T o I LN 1
53
54 00470-G4 BOLT, 7/168 - 20 X 2 1/2" LG ce ettt einiesieeae e e e e s e e aaeaea e e 1
55 00734-G3 LOCK NUT, 7/16 = 20 oottt ettt tee e e ee e e e e e e e eve e e s s e ennse s 1
56 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK .....oiiieee e 2
57 00566-G2 LOCK WASHER, 7/16" ... eeccinieeete e rnee s e e s e s e e e e s as e neaaeaea e e e s 3
58
59 71948-G01 STEERING WHEEL ..o ettt ettt e e 1

Page N-3 Service Parts Manual




Electric Vehicle STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 71949-G01 HUB ..ottt e st e e e e e s nne s ereenarne 1
61 71950-G01 CLIPBOARD ..ottt st s s e 1
62 14390-G2 LOCK NUT, 5/8 = 18 ..ot e s e e e e 1
63
64 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) .....oeiiiieeeeeeeeeeeeeeee e 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...t e 1
68 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociiiiiirierereeeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)......... 1
71 50641-G1 RUBBER BOOT ...t e 1
72 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cc.cvririrerecrreneeceeerneeen 1
74 10389-G3 GREASE FITTING, STRAIGHT ......oooiiiiiiee e 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LG ccrerreeerrrrerer et 2
77
78 50209-G2 SLOTTED NUT, 7/168 - 20 ..ot e 1
79 10387-G2 COTTER PIN, 3/32" X 1" LGi..eeiiiee it 1

Service Parts Manual Page N-4



Electric Vehicle

TOW BAR, PERMANENT

Service Parts Manual

Page P-1



I Electric Vehicle TOW BAR, PERMANENT

1 - Includes ltems 2 - 22 39
23 - Includes items 24 - 42 | T~ 0s

33 - Includes itmes 34 - 42

Service Parts Manual Page P-2



I TOW BAR, PERMANENT Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 75304-GO01 TOW BAR (TOWING VEHICLE) (INCLUDES ITEMS 2 - 22) .....cccvvieiireeeenn 1
2 75299-G01 TOW BAR ..ottt et e e et e e e e et e e e s e e e e e e e e ereeee e e ennnees 1
3 75302-G01 UPPER PIVOT .ottt e ete e e s st e e e e s s n e e s snnee e e eans 1
4 75291-GO01 LOWER PIVOT ..t ier e s e e e s ae e e ae e e e e e s s e s s a e e e aea e e e s 1
5 00410-G8 BOLT, 1/2 - 20 X 3" LGi.eueeiiiiiiee e ccitiee it e e inen e e e e e e e e e s 1
6 00675-G3 WASHER, 1/2" ...t e e e e e e e e e e e e annees 1
7 75339-G01 SPRING WASHER ...ttt e et e e 1
8 00571-G5 WASHER, 172" ..ottt ee e aee e e e e e e e e s s e et aeneaaeaeaeeeeasaannns 1
9 11098-G8 O 101 S 1 [ I 2 T 1
10 75362-G01 T 0 o N O R 1
11 75340-GO1 DELRIN WASHER, 3/8" ...ttt ee e eccirnieeee e e e e e es e s n e aeaea e e e 2
12 75360-GO1 @ I o | U 2
13 13571-G7 SPRING PIN ...ttt e e e s s e s e s e nre e ee s eanne s 2
14 75303-G01 07 ] o T 1
15 20852-G2 COMPRESSION SPRING ...coociiiieeenrititr et eeeriireer e ee e 1
16 25661-G02 CUP WASHER. ... .ottt te et e e e e et e e e e e e e e e s s e ne e es 1
17 13005-G4 SHOULDER BOLT, 3/8 X 1 5/8" LG..cooeeeeeeeeeeie ettt 1
18 75370-G01 LABEL (WARNING) .....otriiiiercctieeceesseeeseveeesee s sssveeessaesssseee s ssaessseeeesneeenns 1
19 75338-G03 MALE STOP ..t ee et e e e e are e e e s e e e e s e e e s e n e eees 1
20 12547-G4 SCREW, MM X1 X30MMLG ...ttt 1
21 00565-G8 LOCK WASHER, 5/18" .....oooo ettt ee e cee e e e s svee e e seseee e e eans 1
22 00520-G3 ACORN NUT, 5/168 = 18ttt ettt e 1
23 75308-GO01 TOW BAR HITCH (TOWED VEHICLE) (INCLUDES ITEMS 24 - 42)............... 1
24 75305-G01 [ | 8 IO U 1
25 75292-G01 g Y =T | T 1
26 75309-G01 THRUST WASHER ...ttt et 2
27 75342-G01 WASHER, 3/4" ...ttt ee e e aee et e e e e e e s se et s aeaeaaeaeaeeaessnaannns 1
28 00518-G8 CASTELLATED NUT, 3/4 = 16 ceeeeeeeeeee e eeeceieeieeee e e eeecciveeneeeae s e e s e ssennnnnnes 1
29 10387-G1 COTTERPIN, 1/8" X 1 1/2" LG ettt et e 2
30 75307-GO1 BEARING ...ttt st e s e s s ne e e e s nn e e s s nneeee s 1

Page P-3 Service Parts Manual




I Electric Vehicle TOW BAR, PERMANENT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00566-G6 LOCK WASHER, 3/4" ...ttt s s e 1
32 00533-G8 NUT, 374 - 16t s s e e e 1
33 75306-G01 TIE ROD (INCLUDES ITEMS 34 - 42) ......ooviirriee e 1
34 75287-G01 STEERING LINK ...t e 1
35 27205-G01 TIE ROD END (LEFT HAND THREADS).......ccoiie e 1
36 * JAM NUT, 9/16 - 18 (LEFT HAND THREADS).....ccccecovrrreeicecre e 1
37 27205-G02 TIE ROD END (RIGHT HAND THREADS) ......coooiiiiireeeeeeceeeeee e 1
38 ¥ JAM NUT, 9/16 - 18 (RIGHT HAND THREADS).......cccciiiriirirnceeee 1
39 10389-G3 GREASE FITTING ..ottt s 2
40 50641-G1 RUBBER BOOT ...ttt s sess e e nne s 2
41 50209-G2 CASTELLATED NUT, 7/16 - 20....ciiiiieeeecee e 2
42 10387-G2 COTTER PIN, 3/32" X 1" LGi...eeiieieeieeecee st 2
43 75318-GO01 MOUNTING PLATE ..ot e 1
44 75319-GO1 STOP MOUNT PLATE ......ooii it s 1
45 16705-G1 SCREW, 1/4 - 20 X 1" LG eoiree ettt s 3
46 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 3
47 75338-G02 FEMALE STOP ...ttt e e sn e e s e e e 1

Service Parts Manual Page P-4



Electric Vehicle

TOW BAR, CASUAL

12

Service Parts Manual

Page P-5



I Electric Vehicle TOW BAR, CASUAL |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) ..o 1
2 * TOW BAR ...ttt e e e e e e 1
3 75034-GO01 TIE ROD (INCLUDES NUT AND COTTER PIN)..ccreririrircriereeceerereeen 1
4 75060-G01 COUPLING ..ottt e e s e 1
5 ¥ LOCK PIN .ttt s e s nrn e e 1
6 75065-G01 COMPRESSION SPRING ......cocoirrieerriecrreerrescrnre et sereanens 1
7 00922-G2 WASHER, 3/8".... oottt e 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG ..ottt 1
9 75068-GO01 SAFETY PIN ..ottt 1
10 14869-G5 WIRE ROPE ...ttt 1
11 16783-G1 FERRULE ...ttt s s s 3
12 75067-G01 FERRULE ...ttt s s s 1
13 75035-GO1 HEX HEAD PLUG. ... .ottt s e 1
14 14869-G3 WIRE ROPE ...ttt 1
15 ¥ LABEL (WARNING) ....oicieieeee ettt s e s 1

Service Parts Manual Page P-6



WEATHER PROTECTION, GOLF CAR

Electric Vehicle

SUN TOP

(REAR)

7
DETAIL A

1 - Includes items 2 - 19

(FRONT)

DETAIL B

DETAILC

Page Q-1

Service Parts Manual

:



I Electric Vehicle WEATHER PROTECTION, GOLF CAR

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

WINDSHIELD

SPLIT WINDSHIELD

Service Parts Manual Page Q-2



WEATHER PROTECTION, GOLF CAR

Electric Vehicle

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page Q-3

Service Parts Manual



I Electric Vehicle WEATHER PROTECTION, GOLF CAR |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) .....ooriiiieeeeeeeeeeeee 1
2 27069-G** SUN TOP ...ttt s e e e ene s 1
3 75045-G01 FRONT STRUT ..ottt s e 1
4 01035-G01 BOLT, 5/16 - 18 X2 1/4" LG ...ttt 4
5 00905-G8 LOCK WASHER, 5/16" ...ttt s s e 4
6 75048-GO1 SPACER, 172" ..ot e e e e 2
7 00570-G2 WASHER, 5/16" ...ttt 6
8 75046-G01 REAR STRUT ...ttt s e s 2
9
10 00439-G6 BOLT, 5/168 - 18 X 1 3/4" LG ..eoreree e 4
11 00571-G2 WASHER, 5/16" ...ttt 8
12 17255-G1 TEFLON WASHER, 5/16".... .ottt 4
13 11098-G6 LOCK NUT, 5/16 - 18ttt e e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....ccccecoeii e 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL)......cccceireiriieeeeeee. 2
16 00559-G7 WASHER, 174" ... e e 8
17 75051-GO1 SPACER ... e e e 4
18 00891-G2 LOCK NUT, 1/4 = 20t se e e 4
19 19853-G1 END CAP, 17 ettt e e e 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ......ccoocvvereiererineeen 1
22 19496-G1 REAR VIEW MIRROR ..ot 1
23 19502-G2 SUPPORT BRACKET ...ttt 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).....c.cccvnieiriireeeeeeeeee 1
25
26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) ..ccccovrrirerrenne 1
27 * WINDSHIELD ..ot 1
28 EGWHC12 SASH, 26" LGi... oottt e e e e s 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cccecov v 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...oooviir e 4

Service Parts Manual Page Q-4



I WEATHER PROTECTION, GOLF CAR Electric Vehicle |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | EGWHG13 RUBBER GROMMET ....ooooeveeeeeeseeseeeseeoeseesesesesseeseesesessessseesseene e seesenes 2
32 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......oveeeeeeereeeresrerereesereseeereenene 2
33 | EGWHL-14 LABEL (SAFETY) w.vooeooeveeeeeesveeeeseeeseesesessesesesseseseseesessssesesseseseesesesseressen 1
34
35 | 75525-G01 | SPLIT WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 42)............... 1
36 * WINDSHIELD «...ccoooeeveoeeeeeeeeeseeee e seeseseseesseeseesseeseseseesseesesssessesesessesenenns 1
37 | EGWHC10 Y YT R AR Tl K c DY 2
38 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) cvc.ecrrreeeesreeneeeereseenee 2
39 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) . vveceueeeeeeeresereeeseeereesseesesesessenesens 4
40 | EGWHG13 RUBBER GROMMET ....cooomeveeernerereeseeeseeeeseeseseresesessesesesseseseseseseeeesessenes 2
41 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)........rveeeerreereeeereeeeeereesseeseeeseenene 2
42 | EGWHL-14 LABEL (SAFETY) wveoeeeeeeeeeeeseeseeseeeseeeesesesseseesesesesseseseeseseseessssesesesnese s 1
43
44 | 75078-G01 | WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........cvveeereerereen. 1
45 | 75079-G01 | WEATHER ENCLOSURE (4 SIDED)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ..........cooooeveee... 1
46
47 | 75191-G01 | BAG COVER AND RAIN CURTAIN KIT....occommivemeeeeemeeoreseerereessereeeesessesereeesen 1

Page Q-5 Service Parts Manual



I Electric Vehicle WEATHER PROTECTION, GOLF CAR

Service Parts Manual Page Q-6



I WEATHER PROTECTION, SHUTTLE 2+2 Electric Vehicle

SUNTOP

(Passenger

DETAIL D Side Shown)

(REAR)

1 - Includes items 2 - 20

Front of Vehicle

W 97
/ 5
7
]
2,3
(Driver Side Shown)
DETAIL A
DETAIL B 14
(Outside Tubing
15 5 On Sun Top)
@%«m { :
-@\ (S /
o a2
16
7
Front of Vehicle
9
DETAIL C
(FRONT)

Page Q-7 Service Parts Manual



I Electric Vehicle WEATHER PROTECTION, SHUTTLE 2+2

REAR VIEW MIRROR

23 - Includes ltems 24 - 26

25 Front Top
Strut

~—_
v 3
etscrew

WINDSHIELD

SPLIT WINDSHIELD

23 - Includes ltems 24 - 26
28 - Includes Items 29 - 35
37 - Includes ltems 38 - 44

Service Parts Manual Page Q-8



I WEATHER PROTECTION, SHUTTLE 2+2 Electric Vehicle |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,

GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75123-G01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20).....cotvviiiieeeecere e 1
2 75074-G0A1 REAR STRUT (DRIVER SIDE).......c.tiiivirrecerereerreeeeseesseeessveesseeesssneeenns 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) .....ccovcioiiirrcee e snee e 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LGieeeeeeee ettt ecnneininete e e e e e e 4
5 00679-G1 WASHER, 3/8 ...ttt te et e et e e e e e e s se et aeneaaeaea e e e e sanaannns 18
6 00771-G5 WASHER, 3/8 ...ttt et e e s e e re e e e es 4
7 00891-G5 07 G N (W 7 < T L U 10
8 19853-G1 o N | I | U 2
9 75125-G01 FRONT STRUT ...ttt e et ee e s st e e s s e e e s snaee e e e e eans 1
10 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGttt e s s 4
11 00205-G8 LOCK WASHER, 5/16" ..cce oottt e e e eccienieete e e e e e s s a e aeaea e e e s 4
12 75048-G01 SPACER, 172" et e e e e e e e e es 2
13 00879-G1 WASHER, /8" ...ttt e e e e e e e e e e e s 4
14 27604-G01 SUN TOP et e s e s s e e e seean e e e s eeenreeee s ennnees 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LGi..ureiiiiiieee ettt ineeeae e e e e e s e s 2
16 18716-G1 SPACER ...t r e e e ar e e e e e e e e e e s e nnnnnaen 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL)....cccccvviriereree e 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....eevveerveeeeeeevceee e 2
19 00665-G6 BOLT, 3/8 - 16 X 2" LGi..ureiiiiieee e ectite it e e e ineeeae e e e e e s e s e e e 2
20 24647-G1 SPACER, 174" ..ot eee e et e e e et a e e e e e e e es 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ......c.cccccecvieircieee e 1
24 19496-G1 REAR VIEW MIRROR ...ttt eirnie e ee e e e aen e e e e e e e 1
25 19502-G2 SUPPORT BRACKET ....ci ittt et e e et ee et e e eree e s e 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)....ccceeevveveceee e 1
27
28 75524-G02 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).....ccccccvveinnnen. 1
29 * WINDSHIELD ..ottt ettt e e e e e re e ee e 1
30 EGWHC12 SASH, 26" LG ..ottt e es 2

Page Q-9 Service Parts Manual



I Electric Vehicle WEATHER PROTECTION, SHUTTLE 2+2 |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).......ccceeecvvieeiiciiieeeeane 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..eovviveereee e 4
33 EGWHG13 RUBBER GROMMET .......ooiitieiieeseeerreee e eesee e sne s ssvee s s sne e s e e s snee s enes 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «....uvvviiiieeeeeeee e 2
35 EGWHL-14 LABEL (SAFETY) oottt ettt 1
36
37 75525-G02 SPLIT WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 44) .....ceveiiieieie et seeee s e en e s s 1
38 * WINDSHIELD ...ttt ettt e e s e s e e s s nneeae s 1
39 EGWHC10 TN T T X 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......cccocvevveriercerenrceennne 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....cooiviiiiiieeee e 4
42 EGWHG13 RUBBER GROMMET ...ttt ee s s s 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....covcvereeeeeeeee e 2
44 EGWHL-14 LABEL (SAFETY) oottt et ss e s sveeesren e see e ene s ssvee s s sanee s ee e s sneesennns 1

Service Parts Manual Page Q-10



I WHEELS AND TIRES Electric Vehicle

- Includes ltems 2 - 4
- Includes ltems 6 - 8
- Includes Items 10 - 12
- Includes Items 14 - 16
- Includes ltems 18 - 20

~NWOoo=

—_ -

Page R-1 Service Parts Manual



I Electric Vehicle WHEELS AND TIRES

6" CHROME HUBCAP
23

GOLD / SILVER SPOKE HUBCAP

24
25

8" CHROME HUBCAP
22

Service Parts Manual

Page R-2



I WHEELS AND TIRES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G09 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 2 - 4.t AR
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 -8 ..ot AR
3 15169-G1 WHEEL RIM (4 LUG) ...t e s AR
4 11657-G1 VALVE STEM ...ttt AR
5 27772-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 6 - 8)...cccvriceireeecrerer s rer e e sresssesser e sereseesaneseesnesmens AR
6 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) ....ceci v AR
7 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
8 11657-G1 VALVE STEM ...ttt AR
9 27775-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5 X 8.5 - 8)

(INCLUDES ITEMS 10 = 12)...ieieiieerree e s AR
10 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X8.5-8) eccvvoerreerreccrre e AR
11 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
12 11657-G1 VALVE STEM ...ttt AR
13 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 14 - 1 8)..cceiieirireierrecerrescrr e e AR
14 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) .ccoveoeirreeerrere e AR
15 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
16 11657-G1 VALVE STEM ...ttt AR
17 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 18 = 20)...ccctrieererenrerirecrerressererr e eessnresesssne e sneseresnesrenane AR
18 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8).cerverrireerrreeerre e AR
19 15169-G1 WHEEL RIM (4 LUG) ..ttt AR
20 11657-G1 VALVE STEM ...ttt AR
21
22 14913-G** 8" CHROME HUBCAP (OPTIONAL).....coortirrieerreerrenerre et serenens AR
23 16042-G** 6" CHROME HUBCAP (OPTIONAL).......ooiircieree et AR
24 19241-G** GOLD SPOKE HUBCAP (OPTIONAL) ..ot e AR
25 19241-G** SILVER SPOKE HUBCAP (OPTIONAL) ...cocrieerireerre e et AR

Page R-3 Service Parts Manual



I SPECIALTY PRODUCTS |

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



I SPECIALTY PRODUCTS |

SPECIAL TOOLS Part No.
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..o eeeeeeeeeeseeeeeeeeeeeeeeeeseeseeesae s st seeseessessee s seeseeseen 28251-GO1
BATTERY MAINTANANCE KIT oo eeeeee e eeeseeseeseeseeeeeeseeseeseesseasesessesseeseessseseeeeeseeseessesseesenseaseeseens 25587-GO1
CoTU L= T=T= N 1N )0 £ = 16489-G1

DIGITAL MULTISMETER e et eeeee e seeeeeeeeeeeeseeseeseeseess e eeeseeseeseessesseeeaseaseeseessseseeseaseeseessessenseeseaseeseens 27481-GO1
CRIMPING TOOL. oot ee e eeeeseeseeseeseeeseeseeseeseeseeesesseeseseeseeesesseeseeseseesseseseeesseeseessesseseeseeeees 27765-GO1
SLIDE HAMMER

(AXLE/HUB REMOVALY) ....etveeerevereereveseesesesseeseeseosseesssss st sessese s eseseseesesesesesesasseosssesssesesssseressneresesseresees 15947-G1

SLIDE HAMMER

(AXLE REMOVAL ONLY) ..o tveeereveseesesessesesesseessesseesseestsssssssessese s eseseseesesesessesssessessesesssstresessereseeneseneenesenses 18753-G1

PAINT

HUNTER GREEN - TOUCH-UP PEN ... oot et eeeeeee e eeee e eeeseeseeseesseseeseseasseseessee s seeseeseessesseesenseaseeseee 28432-G02
CHAMPAGNE BEIGE - TOUCH-UP PEN.......oooeeioeeoeseeeeeeseeseeseeseesseseeseeseessessessesseesessseseessessesseaseessessessesees 28432-GO1
HUNTER GREEN - 12 OZ. AEROSOL ..o eeeeeeeeeeeeeeeseeseeseoseeeeeseesesaesesessessseseesesaesasessesssessesesassasesseessene 28140-G09
CHAMPAGNE BEIGE - 12 OZ. AEROSOL ..ottt e eeeeeeseseeseeseessessessesseeseesseseeseessesseaseessessessesees 28140-G15

PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE ....cvoeececeeeeeeecees e sees s seeessensssssssssssssesssssesessesssessaessessasssansenns 28166-GO1
PLEXUS® CLEANER, 7 OZ (FOR WINDSHIELDS)......cocueeeeeeeeeeeeeeeeeeeeseeseeeessessss s sessensssssssssesessesssnenss 28433-G01
PLEXUS® CLEANER, 13 OZ (FOR WINDSHIELDS)........oceoveeeereereeeesnseseseesssssessssessssesessssesssssssssnssnns 28433-G02
BATTERY PROTECTOR, 14 OZ AEROSOL.....c.ccierirrereerire et ses e sen e e 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ......coiiiiiiiceeene e 75501-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL.......cocci it 75502-GO1
PENETRANT/LUBRICANT, 15 OZ AEROSOL ......c.oicirrrierrrr et e e s 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL .......occooiiiiiiee ittt 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID.......ccccotiiirrir e e ssn e 75505-GO1
BATTERY CLEANER, 32 OZ WITH TRIGGER SPRAYER ........ocoriiirrrrrre e 75506-GO1
BIODEGRADEABLE CLEANER, 32 OZ WITH TRIGGER SPRAYER .......cccooiiiiee e 75507-G01
MULTI-PURPOSE VALUE PACK. ...ttt san e s s e sses e s e sseesenemeesenenne 75508-GO1
* BATTERY PROTECTOR, 4 OZ AEROSOL + WHITE LITHIUM GREASE, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL + CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



I ACCESSORIES |

ACCESSORIES LISTING

Service Parts Manual Appendix - B



I ACCESSORIES |

ACCESSORIES LISTING KIT NO.

SUN TOP KIT, GOLF CAR .......cc oo 75040-G* ....coviveinnn. See Weather Protection (Golf Car)
SUN TOP KIT, SHUTTLE 242 ..o 75123-GO01 ..., See Weather Protection, (Shuttle 2+2)
WINDSHIELD KIT, GOLF CAR......ccoeeevereeree e 75524-GO01 .....oceeneeee. See Weather Protection (Golf Car)
WINDSHIELD KIT, SHUTTLE 242....cccccevveevceeeeeeenns 75524-G02.......cc.e...... See Weather Protection (Shuttle 2+2)
WINDSHIELD KIT, SPLIT, GOLF CAR .......ccvvvveeee.n. 75525-G0T1 ...uuvvrerennen. See Weather Protection (Golf Car)
WINDSHIELD KIT, SPLIT, SHUTTLE 2+2................... 75525-G02......cceeeneee. See Weather Protection (Shuttle 2+2)
SAND RAKE ...ttt ciee et e 14735-G1 .. See Body

TOW BAR KIT (PERMANENT).......oiiiiiiieien e 75310-GO1 ... See Tow Bar (Permanent)
WEATHER ENCLOSURE (3 SIDED) ....cccoceircieeennenn. 75078-GO1 .....oeveeene See Weather Protection (Golf Car)
WEATHER ENCLOSURE (3 SIDED) .....coccvevevveenen. 75492-G01 .....oeeeneen. See Weather Protection (Shuttle 2+2)
WEATHER ENCLOSURE (4 SIDED) .....ccccceevevveeenen. 75079-GO1 ....oeeenneen. See Weather Protection (Golf Car)
REAR VIEW MIRROR (REQUIRES SUN TOP).......... 19528-G2....cevveene See Weather Protection (Golf Car)
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .....75094-GO1 ................. See Body

HOUR METER.......c oottt 75113-G02 ........c..cueee. See Electrical

COOLER JUG /BRACKET KIT .....ccccceeeeeeeciereeens 75495-GO1 ................. See Body

BAG COVER / RAIN CURTAIN KIT....ccccoverirerceeeenen 75191-GO1 ... See Weather Protection (Golf Car)
ASHTRAY KlT .ottt vee e s 75109-GO2.......cc.e..... See Body

TURN SIGNAL KIT oot eeee e eeen 75107-GO2......cceu.ee. See Electrical

SAND BOTTLE .....cooi ettt 75009-GO1 ..o See Body

8" CHROME HUBCAP.......cco it eceeeee e 14913-G* ... See Wheels and Tires

6" CHROME HUBCAP.......c.occcieeiieciiieee s ecieeeee e 16042-G™.....ccovvveeernn See Wheels and Tires

GOLD SPOKE HUBCAP ......ccoeeeieeeeceeeeceeeeesseeeenns 19241-G™ .. See Wheels and Tires

SILVER SPOKE HUBCAP ......cccooeeeceeee e veeeenns 19241-G™ .. See Wheels and Tires

SHUTTLE 242 KlIT .ot e e 74150-G* ..o See Body, Seating (Shuttle 2+2)
CENTER BASKET ......coiiiiee et ecciee et ie e 75003-GO2................. See Body

SIDE BASKET .....ooiicieeeiee e ecieeceer e ciee et e e e 75007-GO2................. See Body

TWO BAG ATTACHMENT .......oreiiereeeee e 75183-GO1 ..o See Body

CONVERTIBLE CARRIER KIT .....cociiitirieiieeenens 75179-G"..oeveeeeen. See Body, Seating (Convertible Carrier)
4 BAG ATTACHMENT ... 75335-GO01.....oveeneeee. See Body

Appendix - B Service Parts Manual



[EZGO0]

a IR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	Front Cover.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii -vi GenIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	Accelerator.ps
	
	
	
	

	BatteryChargerPort.ps
	
	
	
	
	
	
	
	

	CEWORLDBatteryChargers.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	DirectionSelectorPDS.ps
	
	

	ESC.ps
	
	
	
	

	ESC PDS.ps
	
	
	
	

	ESC(HD).ps
	
	

	ElectricalSystem.ps
	
	
	
	
	
	
	
	
	
	
	
	

	ElectricMotor.ps
	
	

	FrontSuspension.ps
	
	
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	

	SeatingBagHolderGOLFCAR.ps
	
	
	
	

	Seating2+2.ps
	
	
	
	

	SeatingCONVCAR.ps
	
	
	
	
	
	

	Steering.ps
	
	
	
	

	(P)TowBar.ps
	
	
	
	

	(P)TowBarCasual.ps
	
	

	(Q)WeatherProtectGC.ps
	
	
	
	
	
	

	(Q)WeatherProtect2+2.ps
	
	
	
	

	(R)WheelsTires.ps
	
	
	

	AppASpecialProd.ps
	
	

	AppBAccessList.ps
	
	

	Back Cover Elect&PDS Parts.ps
	


